 Parts Code 1400-~7

feme e . wvan s e




O



~—— PARTS LISTIS-

A5 14 6A

Jun. 1976

BB E & K

#EEBHK X4t
H * x B
-
BEHE«HBRERORSLBUHELLETE T,
BESHEE A RN OB IICED B 2B L LT,
KA—VUZF@'Eﬂs1$65M%©%754yvziA%ﬂ&@ﬂﬁz—Ft&oT
WwtF0T, %ﬁﬁik%tf@Tﬁ%ﬁ&ﬁ?LTTéh
1. %ﬂ51$55318@
1 . BREI— ¥R 2HEEoTVETOT, EOIHLBED I L EokdlD 1 0
TEHATIN,

[POSS0 8000000 Co00an oo oo

? . 3555—104—1000.—0

oL HEGE, A VBRUALEEAEVOREADVWTVETOT, VEXKHEL THE
D1HFELE>TFI N, |

#l . V'40116—000600

T

X 40116—00060 —-RTFOz3~F

S~ LB T) eyl TERORIKLTTFEW,
# . \ 5811‘6—220250
l : l
X 58116-30025 o i EREN
2. 5 1E6A1RAUE
Zi".'—'yuxt‘ﬁb??o

L SRR ISEKI Agricultural Machinery Mfg. Co. LTD.







o

1.

N=Y VA MNDZHEHICH/>T

R=Y )2 }OoBR
o z7wiﬂ1000F,TX1000ﬂ©ﬁﬁﬁﬁ\ﬁE&&UEK&#%&&é&%ﬁ
LTwid. 2V yF=FKESS 2B, LT b2 3.

o ﬁﬁ%%ﬂﬂ/t:—iﬂ—bktofﬁb ﬁ%©4mﬁﬂﬁiﬁbbfbbﬁfo
ﬁﬁiﬁj—bﬁmﬁ©ﬁbffo

i X |a—F] & X |la—-F| &® K| 2— F| & X |a—F
TC10 1401 {TRILD | 1409 |TS2800 | 1417|T7S2810 | 1425
TC15 | 1402 |TB23 1410|TS2500 | 1418 |TS3510 |1426
TB15 1403 |TM1200 | 1411(TS1700 | 1419 |TX1300 | 1427
TB20 1404 [TB2300 | 1412 |TS2200 | 1420 |TX1000 | 1428
TR1 1405|TB1700 | 1413 |TS1610 | 1421
TR1L 1406 |TB1400 | 1414]|TS1910 | 1422
TR17 | 1407 |TB2400 | 1415|TS2210 | 1423
TR1S 1408 |TB2000 | 1416 |TS2510 | 1424

o BMAEBBOEK [X] [V] oownwTwmalik, EXHERSEELLTWE 4,

[X ] ceveverremmereneenceicnns J I8
P57 ] o00090000000090500500 00000 500 IS0

o HRELEO(E) LRZRUEOI-— 2 IYRBIVACIZZEBREERLTE D 23,
o 120 (#M)OFMEBRE 2 LTIFETFTYIRILTDD E T,
(#)

ZANmvF a2 ()
e LBV s >} ‘
oyazwva4yb———474W5:y7(ﬂ)@#&%ﬁ
s A}

o BRBLO (K) (H) LR, £THFAKA > TREMHTRBL b 2 TRRL T b 3
.

Y& ceeereererenieiiieitecceianen, Ex&f"gﬁﬁ]
/N tecsasasessrecienncstacrsranes éﬂﬂ&ﬁ_&-—r




2.

BREXCODWTOFHEW

w

o HFIEHI—IMRarEa—z2a— I“_VCZ':.':’C\}\%fcb. Mgz L SBERCEALT

 Fan,

Bda— FOBERR, BHI-FO 1 0FCEBERS L RECRSEMINE L,

M E B &
0000—000~0000—0

...... BEAXAS (XH)
............ BRLEE
00000 gﬂﬁ:— }«
................ Tty —sra—=7
.................. mﬁ: —F
.................. . A s

ﬁﬁ&n—Foﬁ%Eﬁﬂ,#Vﬁt%hTX#BVKEEéhtL#O
M, 12#IKk 2RBICREKICOIBMINE L7,

HESE (X, XAV ) i
_O00000-000000
....... 0¢&3 5
...... i
------- RELE
............. +HH
............... R LA’
.................. th %X 5
#l. s 2 & &

X40116~00060~V40116—000600

BL, 7y >z7ex, FHrEr, 7-—rapnct,

o, xFT )

X58016—30022—~258016—-030229_




HOW TO USE THIS PARTS LIST

" CONSTRUCTION OF PARTS LIST:

1. Sketch in this list points out all range of component parts, accesso-
ries, and order-made parts and for the Engine Model MITSUBISHI
KES55 series.

2. Parts-number is arranged according to COMPUTER, system, .the
first three letters of which means model of each brand.

Indication of model in code is as follows:

B X |la—-F] B XN |la—F] & Al 2—-F] & X [ - F
TC10 1401 |TRILD | 1409|TS2800 | 1417 |TS2810 |1425
TC15 1402 jTB23 1410]|TS2500 1418}3TS351¢0 1426
TB15 1403 | TM1200 1411 TS1700 1419 TX1300 1427
TB20 1404 |TB2300 ('1412|TS82200 1420 jTX1000 1428
TR1 14051TB1700 14'13FT81610 1421

TR1L 1406 {TB1400 1414|TS1910 1422

TR17 1407 }TB2400 | 1415|TS2210 1423

TR18S 1408 |TB200d | 14i6]782510 | 1424
3. '"X'"and "V'" mark on the head of parts-number means standard parfs'

you can get in an ordinary market.

Although the New JIS Cord (V-Cord) are indicated on each Item, the
X-Marked New Parts are interchangeable with the Old Parts.
(However, the size of not more than M5 is not interchangeable).

"X i eiiinaes JIS Screw URYAU0  aoboooa g ISO Screw

4. If the length of thread part and the top shape of Screw are specially
indicated in the Parts List for the obtainable Screws on the market
(V Cords) these special indications must be cleary noted in the
Telex-Order or in the Remarks' column of Order Form not to supply
wrong Screws. '




""Complete' in parts-name indicates that over two parts are being
welded or coaked.

Each component of an assembly is listed next to the assembly in
which it is included, being prefixed with a black point(s) as shown
below.

(Example)
FUEL FILTER ASSY
. JOINT (L)
. JOINT, fuel (1)
. ELEMENT

(1) Component and subassembly of FUEL FILTER Assembly.

Key to symbols.

R.H. ........... Right hand side (Viewed from the operator's
: seat facing toward front)
L.H ........... Left hand side (Viewed from the operator's
seat facing toward front) '
9 00 000G000000 0 ¢ ‘Means order-made parts. -
/A C00000000000acC Not supplied as a siﬁgle part.

CAUTION FOR ORDERING SPARE PARTS: |

1.

For ordering spare parts, please indicate, without fail, Model No.

and Reference Nos., Part-Number, Parts-Name and Quantity.

Especially, please do not forget to I.mint out Parts-Number without
any mistake because of COMPUTER system.

New parts codes are added with figures of type of machine and
painted color. And the code is composed of 12 figures.



— Genuine parts

Modifications

0~000-0000=0

o
o

‘Color

Part code
Group of assembly

Models of machines

Types of machines 4
(Power tiller, Combine harvester, Thresher etc.)

Heading letter of the market parts excluding screw parts is changed
from X to V and 0 is added to the end to make the total figures to be
12, -

Market parts are headed with X or V.

Standard parts are headed with W. (New settlement)

Descriptions
000000=000000
E f E : 0 is added
1 o ' |
: P _Specifications

C Surface treatment
E -~ Material '

Heading letter of market parts

Examples:
Spring washer

X40116-00060

V40116-000600

Spring pin, Straight pin and Tapered pin are not included in this
coding method.

X58016-30022

V58016-030220













CONTENTS
V) E—~ A~y N
Cylinder Head ....... BT 1
Iov7 H—ZR
Crank Case ...ttt ini ittt ittt ettt et tn e g
XY r—R BIU Ar
Gear Caseand Oil Pan «..vivvieen e, 000000 5
'z }~/ BI 2527v%7h
Piston and Crankshaft .........0o0iiiiiiiiinnnnnn.. 7
AAIYT VAT A
Timing System ™ . ... ..o, e et 9
A Ko7 I A T4n5—
Oil Pump and Oil Filter ... uiuiiiiiinnnennrininnnnnn... 11
BE MLy 2T 4 _
Fuel Supply System ......... ool 13
TaIN Avdxlvay Ko7
Fuel Injection Pump . -...v it ii ... 15
JEZN LN AN RAE—
Nozzle and Nozzle Holder .............. ... .. ... .. .... 19
H oS F =
LD T 21

U r—F— 7

Water Pump ./ v v in ... S 23
Avby b 247 8L ARG )

Inlet Pipe and Gasket ... uuiiiiieinin e iininnnnnenn.. 25
vz bY) vy 2 EE

Electric Equipment .......... .. .. ... . .. . i ... 27
ANEF—R— A

Aiternator ...... T 29
AR— A=

Starter ..... e et te et s e e e 500000 31



No. 1 2o 4—anuyp
Fig. 1 CYLINDER HEAD

16




No. 1

[=)] -
Boma—F an ) B M -4 46 *
‘Parts Code Name Q'ty | Standard Remarks
~z F,v Y4 ASSY
1- 1 5650-040-2271-0 CYLINDER HEAD ASS'Y 1 ;"‘M‘*OZZ“
HA ¥ v . ncluded 1-3 1~3 %4t
1- 2 5650-040-3820-0 GUIDE, valve 4 MM403820
RaraZi v=Ivo
1- 3. 5660-066-5538-0 CAP, sealing (25d) 1 MF665538
HAT s bs VYvd ~oF
1- 4 5650-040-2290-0 GASKET, cylinder head 1 MM402290
Hw b
1- 5 5663-020-2230-0 BOLT (M12 x79.5) 6 M12 x79.5 MD020223
£t .
1- 8 5660-010-6089-0 BOLT (MI0 X 35) 1 M10 X 35 MF106089
AA—, B2
5650-040-2320-0 COVER, rocker 1 MM402320
HAZT s b, Oah hA—
5650-040-2330-0 GASKET, rocker cover 1 MM402330
ot
5660-024-0051-0 BOLT (M8 X 16) 6 M8 X 16 MF240051
A4 9FvY, 92—% FUMvo b
5663-004-5500-0 FITTING, water outlet 1 MD004550
HAT » b
5663-000-5510-0 GASKET 1 MDO000551
£t
5660-024-1257-0 BOLT (M8 X 30) 2 MB X 30 MF241257
142;;#—%
5667-970-4210-0 SWITCH, thermo 1 K7970421
b, ~nvH
5650-040-0298-0 BOLT, hanger (M10 X 46) 1 M10 X 46 MM400298
Fot )
5660-043-0006-0 NUT (M10) 1 Mlo MF430006
TJovae, 27Yv Y
5660-045-0406-0 WASHER, dpring (M10) 1 M10 MF450406
Jovx, 7Tv—v
5660-045-0006-0 WASHER, plain (M10) 1 M10 MF450006




No. 2 45 454
i CRANK CAS




|\|¢).':!

[« ] -

B&Ha— N an . A | & i 3 1 %

Parts Code Name Q’ty | Standard Remarks
T—2 $7 Fev7Y, 23v7

5650-040-2211-0 CRANK CASE SUB ASS'Y 1 I":Nl“gzglll 4 1mcsan
ras7, v=Yvy . clude ¥

5663-000-2450-0 CAP, sealing (40d) 1 MDO000245
Xx97, v=Yv¥

5663-000-4270-0 CAP, gealing (404) 1 MD000427
RZYvI 7IvIvAT )

5650-040-0240-0 BEARING, crankshaft 1 MM400240
R YvY, II3vovaT}

5650-040-0241-0 BEARING, crankshaft 1 MM400241
«'79':/{.029‘/9;”7}

5650-040-0242-0 BEARING,” crankshaft 1 MM400242
RPYVYS, 9FvIiv T}

5650-040-0243-0 BEARING, crankshaft 1 MM4 00243
T, xIxRvivey.

5660-066-5511-0 PLUG, expansion (40d) 1 MF665511
a2 b, HRAF Hx

5650-040-1002-0 SHAFT, governor gear 1 MM401002
ToaVa, Jv?d !

5661-047-1104-0 BUSHING, knock (12 x 9) 2 MS471104
TovVa, J27(12X11)

5650-040-1988-0 BUSHING, knock (12 X 11) 2 MM401988
737, F~A -

5661-066-1120-0 PLUG, taper (1/8") 2 1/8" MS661120
757, F—A

5663-016-2390-0 PLUG, taper (1/16") 2 1/16" MD016239
759, F-A o

5668-311-0610-0 PLUG, taper (1/4") 1 1/4" KB8311061
ary s

5668-110-1700-0 CONNECTOR 1 K8110170
A8y F

5651-402-0807-0 STUD (M8 X 75) 2 M8 x 75 MK40208075
Azy ¥

5660-040-2566-0 STUD (M8 X 25) 1 M8 x25 MF402566
AF 2 ¥

5660-040-2566-0 STUD (M10 X 25) 1 MI10 X 25 MF402566
APy

5660-040-2621-0 STUD (M12 X65) 2 M12 X65 MF402621
797, 9x—% Fv—v °

5663-000-2690-0 PLUG, water drain 1 MD000269
Y=, 24N

5650-040-0235-0 SEAL, oil 1 MM400235
NnNoVvYy FPRyTY, AFPYvT

5650-040-0250-0 BEARING HOUSING ASS'Y 1 el

D7 Included 19-20 19~20 %4t

Al P .

5650-040-0255-0 HOUSING 1 MM400255
PV IIvIvxT b

5650-040-0240-0 BEARING, crankshaft 1 MM400240
_FPYvT, 03y IvaT}

5650-040-0241-0 BEARING, crankshaft 1 MM400241
=FYvS IOvIvaTt |

5650-040-0242-0 BEARING, crankshaft 1 MM400242
_PYvS, IIvIv AT b

5650-040-0243-0 BEARING, crankshaft. 1 MM4 00243
_FYYY, IPvIveT+ AFR}

5650-040-0260-0 BEARING, crankshaft thrust 2 MM400260

. [ )

5660-010-1255-0 BOLT (M8 X 20) 5 M8 X 20 MF101255
Zv—=1., J«x

5650-040-1896-0 DPLATE, rear 1 MM401896




3 FVYH5yr—XRUFAA NIy
Fig. 3 GEAR CASE AND OIL PAN

0
4




No. 3

(=] *
Bama—F R "R R B ® %
Parts Code Name Q'ty | Standard .. Remarks
T—x, ¥%
5650~040-0410-0 CASE, gear 1 MM400410
T3Y, TR . .
5661-066-1123-0 PLUG, taper (1/2") 1 1/2" MS661123
A8z
-5660-040-4526-0 STUD (M8 x22) 2 MB X 22 MF404526
v— A4
5668-313-3900-0 SEAL, oil 1 KB8313390
Haryte ¥% -2
5650-040-0420-0 GASKET, gear case 1 MM400420
H b
5660-010~0074-0 BOLT (M8 X100) 5 M8 X100 MF100074
R P
5660-010-00564-0 BOLT (M8 X45) 2 M8 X 45 MF100064
Tovae, 7Tv—v .
5660-045-0007-0 WASHER, plain (M12) 2 Mil2 MF450007
Tovx, R7YvS
5660-045-0407-0 WASHER, spring (M12) 2 Mi12 MF450407
Fo b
5660-043-0007-0 NUT (M12) 2 Mi2 MF430007
Ar=, 4NV Rv7 vaT}
5667-910-4510-0 COVER, oil pump shaft 1 K7910451
HAT o b, ANV RvT Hi—
5667-910-4600-0 GASKET, oil pump cover 1 K7910460
TV, Tv—y
5661-045-0035-0 WASHER, plain (MB8) 8 M8 MS450035
. Tova, AT Yy
5661-045-0405-0 WASHER, spring (M8) 4 M8 MS450405
>l
5660-043-0005-0 NUT (MS8) 4 M3 MF430005
Ay TevT), 2Nv
MM402450
= - - ASS'Y )
5650-040-2450-0 | OIL PAN ASS 1 Incloded 16-18 16~18 €&t
T3Y, A4V Ay Fv—y
5663-000-3180-0 PLUG, oil pan drain 1 MDO000318
e Hars b
5663-000-3 {7020 <™ GASKET* - .- 1 MD000312
HRAT v by ZAN Ay
5650-040-2460-0 GASKET, oil pan 1 MM402460
Kt
§660-024-0051-0 BOLT (M8 X16) 12 M8 X186 MF240051




No. 4 ©2}>BUs5L 540}
Fig. 4 PISTON AND CRANKSHAFY




MNo.4

[=] -
& — F an -4 A 2 p3:) 4 1% x
Parts Code Name Q'ty | Standard Remarks
YAty Fy ¥ ¥y Fevr)
5650-040-2500-0 PISTON & PIN ASS'Y 2 S.T.D MM402500
¥ty Py ¥ ¥y FevZy *
5650-040-2501-0 _ PISTON & PIN ASS'Y 2 0.25 MM402501
YAty ZvF¥ ¥y T74v7)
5650-040-2502-0 PISTON & PIN ASS'Y 2 0.50 MM402502
: YAl FYF €y Fev7)
5650-040-2503-0 PISTON & PIN ASS'Y 2 0.75 MM402503
YAy FYF ¥y FPevr)
5650-040-2504-0 PISTON & PIN ASS'Y 2 1.00 MM402504
Yv7 €»t €2}y
5667-821-1510-0 RING SET, piston 2 S.T.D K7821151
Yv7 &s} ¥alty
5667-821-1511-0 RING SET, piston 2 0.25 K7821151A
Y7 %»}b ¥Apv
5667-821-1512-0 RING SET, piston 2 0.50 K7821151B
"v7 4yb ¥aRby
5667-821-1513-0 RING SET, piston 2 0.75 K7821151C
Jvs %at Exby
5667-821-1514-0 RING SET, piston 2 1.00 K7821151D
a9y ¥ PevrY, aArFvy
MM402530
-040- - N ROD ASS'Y
5650-040-2530-0 CONNECTING ROD ASS 2 Included 3-5 3~5 #& 1
Rvh, 3d0Fv7 ayf
5650-040-2545-0 BOLT, connecting rod 4 MM402545
! F b )
5663-000-7040-0 NUT 4 MD 000704
RPYVS kv b, usf Kys xvf
5650-040-0660-0 BEARING SET, rod big end 2 S.T.D MM400660
_PYvY vt ayf ¥ss vy}
5650-040-0661-0 BEARING SET, rod big end 2 0.25 MM400661
_FIVT %zt 0zl ¥y xvy
5650-040-0662-0 BEARING SET, rod big end 2 0.50 MM400662
«'79ygq-tyr. ay ¥ ¥y7 xv |
5650-040-0663-0 BEARING SET, rod big end 2 0.75 MM400663
23vIvaz}
5650-040-2550-0 CRANKSHAFT 1 MM402550
’ Zv—}
5650-040-0580-0 PLATE . 1 MM400580
£ ]
5660-047-6216-0 KEY, woodruff (5 X22) - 1 5 X22 MF476216
¥x, 29vIv«T b
5650-040-0560-0 - GEAR, crankshaft 1 MM400560
2Y) =7
5650-040-0570-0 SLEEVE 1 MM400570
TV, Tv—v
5660-045-0013-0 WASHER, plain (M24) 1 M24 MF450013
R Z=) FvIvxT b
5650-040-0575-0 BT EY Gt 1 MM400575
Jove, 7v—y
5669-624-2000-0 WASHER., plain 1 K9624200
> b
5660-043-0013-0 NUT (M24) 1 M24 MF430013
794 kA= Fv7) MM402590
]
5650-040-2590-0 FLYWHEEL ASS'Y 1 Included 17~19 17~19%8¢tr
734 &4 —-w
5650-040-2600-0 FLYWHEEL 1 MM402600
: *¥%, Yv7y
5663-000-6120-0 GEAR, ring 1 MD000612
Tova J29F vxT7}t
5650-040-2610-0 BUSHING, clutch shaft 1 MM402610
Tover A7Yv Y
5663-014-2360-0 WASHER, spring (M12) 4 Ml2 MDO014236
F L
5663-000-6200-0 BOLT (Ml2 X30.5) 4 M12 X30.5 MD 000620




No. 5 §43 9YRFA
Fige 5 TIMING SYSTEM




‘No. 5

a td

B&Ra—F on = B\ &5 M - 1% =

Parts Code Name Q'ty | Standard Remarks
AbLvaT b

5650-040-2710-0 CAMSHAFT 1 MM402710
*— -

5660-047-6214-0 KEY, woodruff (5 X 16) 1 5x%x16 MF476214

o ¥%, AavaT b

5650-040-0720-0 GEAR, camshaft 1 MM400720
¥, Tvova A4V K7

5650-040-1200-0 GEAR, pressure oil pump 1 MM401200
=7V S, SUTN H—n

5667-831-1600-0 BEARING, radial ball 2 K7831160
<y}

5650-040~2736-0 TAPPET 4 MM402736
gy ¥, Tyva

5668-431-2500-0 ROD, push 4 KB8431250
FP-h, 9y A T v i aft

5669-432-2230-0 ARM, racker (with bushing) 4 K9432223
AIYa, PUARFVY

5667-231-2200-0 SCREW, adjusting 4 K7231220
Fybh Vara

5660-043-0726-0 NUT, jam (M10) 4 Mlo0 MF430726
Va7t FTev7Y, ush

5650-040-2775-0 ROCKER SHAFT ASS'Y 1 MM402775
A7V, avh vaIt

5663-000-9630-0 SPRIN(G, rocker shaft 1 MD000963
AF—, avHh Jav }

5650-040-2785-0 STAY, rocker {front) 1 MM402785
AF—, Oy R Yyx

5650-040-2785-0 STAY, rocker (rear) 1 MM402785
.

5660-024-1251-0 BOLT (M8 x 16) 1 M8 X 16 MF241251
VYo 2Fv7 -

5660-052-2010-0 RING, snap (19) 2 19 MF522010
TovVae, 7YV Y

5660-045-0406-0 WASHER, spring (M10) 2 M10 MF450406
H Vb

5660-010-1299-0 BOLT (M10 X 80) 2 M10 X80 MF101299
V=N ANT 2T A

5663-016-4900-0 SEAL, valve stem 4 MD016490
AT, {vvy b

5650-040-2750-0 VALVE, inlet 2 MM402750
Ny, xxS—2}

5650-040-2755-0 VALVE, exhaust 2 MM402755
EvA B AV % 4

5650-040-2790-0 SPRING, valve 4 MM402790
V5=, AvT ATYv Y

5663-016-4820-0 RETAINER, valve spring 4 MD016482
axy, Y57—>

5663-016-4830-0 LOCK, retainer 8 MD016483

10



No. 6 FANKRTRUEAAINLTAN Y —
Fig. 6 OIL PUMP AND OIL FILTER

11




No. 6

[=] * )

Bema—F &h B/ X b5:) % ] x

Parts Code Name Q'ty | Standard Remarks
H#F=, A4V Ry7

5650-040-1211-0 BODY, oil pump 1 MM401211
HAF 9}, YT HKF— .

5650-040-1218-0 GASKET, pump body 1 v MM401218
a—3 Fixv7Y

5650-040-1220-0 ROTOR ASS'Y 1 MM401220
b A

5650-040-1251-0 COVER 1 MM401251
HK—-w

5661-054-0010-0 BALL (5/16") 1 5/16" MS540010
ATYv S A4 Y Yy=7

5650-040-1260-0 SPRING, oil relief 1 MM401260
73y

5660-066-5002-0 PLUG 1 MF665002
H24r b

5660-066-0033-0 GASKET (10) 1 MF660033
Vad b, AAN Tans

5669-461-4010-0 SHAFT, oil filter 1 K9461401
737, ¥—-AR

5650-900-3010-0 PLUG, taper (1/8") 1 1/8" MG103877
0Yvry

5650-040-1266-0 O-RING 1 MM401266
Vva,x7)/

5660-045-0405-0 WASHER, epring (M8) 3 M8 MF450405
H W}

5660-010-1265-0 BOLT (M8 x 50) 3 M8 X 50 MF101265
Janvy FrvTY, 24N

5669-665-4000-0 OIL FILTER ASS'Y 1 K9665400
Ay )=y, A4 W

5650-040-1281-0 SCREEN, oil 1 MM401281
Tovy, Vv—

5651-661-1200-0 WASHER, sea.l (M12) 1 M12 MK66112000
>z}

5660-043-0007-0 NUT (M12) 1 Mi2 MF430007
Xyy7 FyTI A4 N MM401271

5650-040-1271-0 OIL F IZLEK CA"ﬁAsg? 1 Included 18-19 18, 19 %8¢
Ha » v7

5667-211-4501-0 Eatibr? U8 Aid &y 1 K7211451
BAAT TERYTY, A4AN

5650-040-3250-0 OIL PIPE ASS'Y 1 MM403250
KWV

5660-065-0101-0 "éoﬁt,l?,e (M8) 1 M8 MF650101
HAT » b

5660-066-0032-0 _GASKET (8) 2 8 MF660032
A o F, A4V Tvoiva

5663-001-4820-0 SWITCH, oil pressure 1 MDO061482

12



13

No. 7 ¥ X574
Fig. 7 FUEL SUPPLY SYSTEM




No.7

[~] ) .
Mama—F an Z B H | 1% *x
Parts Code Name Q'ty | Standard Remarks

T4V, TVT), La—xp

5650-040-0861-0 FUEL FILTER ASS'Y 1 MM400861
25v7 .

5650-900-8010-0 CLAMP 1 O MA 141492
K

5660-024-~1223-0 BOLT (M6 x12) 1 M6 x 12 MF241223
Iovre, 7V=-vy

5660-045-0004-0 WASHER, plain {M6) 1 Méb MF450004
L7 Fv7Y), ta—xp

5650-040-2900-0 FUEL PIPE ASS'Y 1 MM402900

. £v7, VI::-—IIV AvVxdvay

5650-040-2930-0 PUMP, fuel injection 1 MM402930
T2V

5651-661-1200-0 WASHER (M12) 2 Ml2 MKé66112000
Vi, TUXRFVY

5650-040-0950-0 SHIM, adjusting AR MM400950

) Vi, FUxRFVY

5650-040-0951-0 SHIM, adjusting AR MM400951
Vi, FUXRFY

5650-040-0952-0 SHIM, adjusting AR MM400952
Kt

5660-010-0055-0 BOLT (M8 X 20) 4 M8 X 20 MF100055
BAT FevTY, ba—xpy {vizhvay

5650-040-2960-0 FUEL INJECTION PIPE (1) ASS'Y 1 MM402960
RA4TTFvT), Ca—xV {v¥zhvay

5650-040-2965-0 FUEL INJ'ECTION PIPE (2) ASS'Y ) 1 MM402965
72397

5664-140-3600-0 CLAMP 1 K4140360
23v7

5664-140-3700-0 CLAMP 1 K4140370
|

5660-024-0027-0 BOLT (Mé x 20) 1 M6 x 20 MF240027
JANV PY¥ kvS FevTY

5650-040-2970-0 NOZZLE & HOLDER ASS'\Y 2 MM402970
Y27 o b

5666-515-4300-0 GASKET (14) 2 14 K6515430
KWV b

5660-010-1266-0 BOLT (M8 x45) 4 M8 x 45 MF101266
RAT FevTY, ba—xzy Jo5—yv .

5650-040-0987-0 FUEL RETURN PIPE ASS'Y 1 MM400987
A4, La—TN :

5661-060-2045-0 PIPE, fuel 1 MS602045
25v7, h—2A )

5661-066-0004-0 CLAMP, hose (13) 2 13 MS5660004

14



No. 8 ZaINAL o guELS
Fig. 8 FUEL INJECTION PUMP




No. 8

a -

B&H—F &k & B &% R » i %

Parts Code Name Q’ty | Standard Remarks
R7 FEvTY ,ba—xlV 4V dier MM402930 (094500-0820)

5650-040-2930-0 FUEL INJECTION PUMP ASS'Y 1 1~30 %824 ( 21 HR2 )
Tv—1t, A—n Included 1-30 (without 21)

5650-050-0707-0 PLATE, name 1 - MM500707 (094503-0820)
I~y b

5650-050-0429-0 RIVET 2 MM500429 (949030-0030)
&MY, FIRY ApT

5650-050-0224-0 HOLDER, delivery valve 2 MMS500224 (090131-0280)
NIV 7 TerTY

5650-050-0225-0 HOUSING SUB ASS'Y 1 MMS00225 (090110-1440)
7Y T, FIRY Rn7

5650-050-0226-0 SPRING, delivery valve 2 - MMS00226 (090136-0230)
HAT o2 b, FIRY Rp7

5650-050-0336-0 GASKET, delivery valve 2 MMS500336 (090137-0061)
AyT 37 FTeyTY ,FIARY

5650-050-0227-0 DELIVERY VALVE SUB ASS'Y 2 MM500227 (090140-0410)
IVivE $T TRSTY '

5650-050-0228-0 ELEMENT SUB ASS'Y 2 MM500228 (090150-1500)
2Y=F, TV aviro—pn

5650-050-0229-0 SLEEVE, plunger control 2 MM500229 (090161-0210)
V=b, ATY T FuA

5650-050-0357-0 SEAT, epring upper 2 MM500357 (090163-0081)
ATV BT TIy

5650-050-0360-0 SPRING, pump plunger 2 MM500360 (090164-0170)
y=t A7V BF

5650-050-0316-0 SEA'I’, spring lower 2 MM500316 (090310-0060)

. Tv—t,vA )

5650-050-0299-0 PLATE, shim AR MM500299 (090311-0010)
Tv—1},va

5650-050-0309-0 PLATE, shim AR MMS500309 (090311-0110)
Tv—Ft, VA

5650-050-0310-0 PLATE, shim AR MM500310 (090311-0120)
VA% Vi

5650-050-0311-0 PLATé. shim AR MM500311 (090311-0130)
Zv—+F ,va )

5650-050-0312-0 PLATE, shim AR MM500312 (090311-0140)
Tv—+t, Va4

5650-050-0314-0 PLATE, shim AR MM500314 (090311-0160)
Tv—t,vah .

5650-050-0315-0 PLATE, shim AR MM500315 (090311-0170)
Sy} FT TFEv7T) -

5650-050-0230-0 TAPPET SUB ASS'Y A MM500230 (090170-0170)
¥, 92}t H#4F

5650-050-0231-0 PIN, tappet guide 2 MM500231 (090183-0050)
Jv—t

5650-050-0232-0 PLATE 1 MMs500232 (090467-0030)

R 399 ,avra—N

5650-050-0277-0 RACK, control 1 MMS00277 (090210-0281)
Tov

5650-050-0441-0 WASHER 1 MM500441 (949018-1020)
A2Ya,x7 FY—-F

5650-050-0402-0 SCREW, air bleeder 1 MM500402 (090244-0080)
ﬁ?yn.7fﬂ

5650-050-0403-0 SCREW, follow 1 MM500403 (090245-0012)
R b

5650-050-0234-0 BOLT 1 MM600234 (949040-4150)
Tova, A7

5650-050-0436-0 WASHER, epring 1 MM500436 (90258-06001)
Tv—t Ter7Y

5650-050-0235-0 PLATE ASS'Y 1 MM500235 (090070-0011)
ATV T, Y y—

5650-050-0236-0 SPRING, return 1 MM500236 (090554-0110)
¥v, a7}

5650-050-0431-0 PIN, split 1 MM500431 (90400-16101)
0Y~»7”

5650-050-0438-0 O-RING 2 MMS00438 (90802-20150)
Jeyvx,7v—1}

5650-900-5010-0 WASHER, plate AR JP9114520 (949013-3880)
Doy, 7Vv—1}

§650-900-5020-0 WASHER, plate AR JP9114530 (949013-4040)
Jovx,Tv—1}

5650-900-5030-0 WASHER, plate AR JP9114540 (999013-4020)
Jyvax,Tv—}

5650-900-5040-0 WASHER, plate AR JP9114550 (949013-4030)
EELERA

5650-050-0237-0 STOPPER AR

MM500237 (090219-1211)

16



No. 8

BHES 22— F 3 B % 8 & & %
Ref No.| Parts Code Name -Q'ty | Standard Remarks
- S I .

8-28 5650-050-0238-0 STOPPER AR MM500238 (090219—1221)
5650-050-0243-0 ;TFO?’;ER " AR MM500243 (090219‘-1271)
5650-050-0247-0 | STOPDER AR MM500247 (090219-1311)
5650-050-2390-0 STOPPER AR MM500239 (090219-1231)
5650-050-0248-0 | STOPPER AR  MMS00248 (090219-1321)
5650-050-0249-0 STOPPER AR MM500249 (090219-1331)
5650-050-0244-0 | STOPPER AR MM500244  (090219-1281)
5650-050-0425-0 STOPPER AR MM500425  (090219-1600)
5650-050-0240-0 e AR MM500240 (090219-1241)
5650-050-0241-0 STOPPER AR MMS500241 (090219-1251)
5650-050-0242-0 STOPPER AR MM500242 (090219-1 )
5650-050-0426-0 §10F R AR MM500426 (090219-1610)
5650-050-0427-0 STOPPER AR MM500427 (090219-1620)

8-29 5650-050-0250-0 Wi SR Rl 1

MM500250-

(90200-06001)




SERVICE MEMO



19

No. 9 /Znmuo/ XIVRIL & —
Fig. 9 NOZZLE AND NOZZLE HOLDER




No.9

= >
®LHI— F AR # s = 1 %
Parts Code Name Q'ty | Standard Remarks
JANV FYF vy FThrTY
5650-040-2970-0 NOZZLE & HOLDER ASS'Y 2 RS0
K 5 - " Included 1~9 l~9%8t
5650-050-0892-0 NOZZLE HOLDER BODY * MM500892 (093111-1650)
vy ,7veiva
5650-050-0135-0 PIN, preseure MM500135 (093121-0030)
ATYv S, Tvyvx
5650-050-0136-0 SPRING, pressure MM500136 (093127-0020)
=9 7N
5650-050-0887-0 NIPPITE MMS500887 (093140-0030)
R S 4
5650-050-0888-0 CONNECTOR 2 MM500888 (093151-0280)
. AT o}
5650-050-0889-0 GASKET 2 MM500889 (093158-0010)
Fo b,V F—=rT
5650-050—0890-0. NUT, retaining 2 MMS500890 (093164-0242)
279 a
5650-050-0891-0 SCREW 2 MM500891 (093166-0010)
C—RA,F4RIA
5650-050-0137-0 PIECE, distance 2 MM500137 (093174-0010)
TV ’
5650-050-0441-0 WASHER 4 MM500441 (949018-1020)
Ty .
5650~050-0765-0 WASHER AR MM500765 (093175-0010)
Ty Ve
5650-050-0766-0 WASHER AR MM500766 (093175-0020)
VR ZE .
5650-050-0767-0 WASHER AR MM500767 (093175-0030)
Tovay
5650-050-0768-0 WASHER AR MM500768 (093175-0040)
VR 4
5650-050-0769-0 WASHER AR MM500769 (093175-0050)
Ty
5650-050-0770-0 . WASHER AR MM500770 (093175-0060)
Tovax
5650-050-0771-0 WASHER AR MM500771 (093175-0070)
TV x )
5650-050-0772-0 WASHER AR MM500772 (093175-0080)
Tovay
5650-050-0773-0 WASHER AR MM500773 (093175-0090)
goyva
5650-050-0774-0 WASHER AR MM500774 (093175-0100)
Trvx
5650-050-0775-0 WASHER AR MM500775 (093175-0110)
9 v .
5650-050-0776-0 - WASHER AR MM500776 (093175-0120)
gy v .
5650-050~0777-0 WASHER AR MMS500777 (093175-0130)
TV
5650-050-0778-0 WASHER AR MM500778 (093175-0140)
TJovey
.5650-050-0779-0 WASHER AR MM500779 (093175-0150)
’ Tewva
5650-050-0780-0 WASHER AR MM500780 (093175-0160)
Tovx
5650-050-0781-0 WASHER - AR MM500781 (093175-0170)
TrVa
5650-050-0782-0 WASHER AR MM500782 (093175-0180)
PERE
5650-050-0783-0 WASHER AR MM500783 (093175-0190)
Tov
5650-050-0784-0 WASHER AR MM500784 (093175-0200)
JANV TFerT)
5650-050-0152-0 NOZZLE ASS'Y AR MMS500152 (093400-0010)

20



21

NO. 10 ﬁl{'}'—

Fig. 10 GOVERNOR

r
|

|

I

I

|
-
L




No.10

=] - 5

BRa—F &h & B8 = & £

Parts Code Name Q'ty | Standard Remarks
¥x, #rit

5650-040-1006-0 GEAR, governor 1 MM401006
VYT, 2397

5660-052-2011-0 RING, snap (29) 1 20 ° MF522011
IXA L Fr7Y, s .

5650-030-3060-0 GOVERNOR WEIGHT ASS'Y 1 MM?3203060
VXTI b TRyTY ,RAF4F 40y

5650-040-1071-0 SLIDING SHAFT ASS'Y 1 MM401071
i -

5660-024-1223-0 BOLT (Mé x12) 2 M6 X 12 MF241223

’ VT b, A

5650-040-1010-0 SHAFT, governor 1 MM401010
V=, T =2

5650-040-1620-0 LEVER, fork 1 MM401020
-

5660-024-1224-0 BOLT (M6 x14) 1 Mé % 14 MF241224
ey, Iv—z

5668-712-6300-0 PIN, grooved 1 K8712630
Vi— , #R3y 27>y

5650-040-1025-0 LEVER, governor spring 1 MM401025
Tovy ATY>rry

5660-045-0405-0 WASHER, spring (M8) 1 M8 MF450405
Fo b, Van ’

5660-043-0725-0 NUT, jam (MS8) 1 M8 MF430725
Vilm Fo¥7Y a¥—f avio—p

5650-040-1031-0 SPEED CONTROL LEVER ASS'Y 1 }AM401031
¥, Jv—7¥F

5668-712-6300-0 PIN, grooved 1 K8712630
VA=, #RF 27 Yy

5650-040-1026-0 LEVER, governor spring 1 MM401026
TovVx , AT Yy

5660-045-0405 -0 WASHER, spring (M8) 1 M8 MF450405
>y b, Vel

5660-043-0725-0 NUT, jam (M8) 1 M8 MF430725
AT Y7, HAF

5650-040-3060-0 SPRING, governor 1 MM403060
KA b .

5650-040-1080-0 BOLT 1 MM401080
b, Vra

5660-043-0724-0 NUT, jam (M6) 1 M6 MF430724
74%,057 . *

5651-993-0014-0 WIRE, lock 1 MK99300140
ANV, v—=Y>r7y .

5651-992-0000-0 METAL, sealing 1 MK99200001

22



No.11 y—5—H 7
' Fig. 11 WATER PUMP

3a



No. 11

=] _ N (=] —
Baa—F & B % 8 % 1 %
!

Parts Code Name Q'ty | Standard Remarks
K7 TevTY, O4—%

5669-672-0100-0 WATER PUMP ASS'Y 1 K9672010
A 9FV Y, Va—35 Kv7

5650-040-3470-0 FITTING, water pump 1 u ' MM403470
HAT s b Da—F Kv7

5669-671-1420-90 GASKET, water pump 1 K9671142
HRro by R4 vFv Y

5650-040-3475-0 GASKET, fitting 1 MM403475
K}

5660-010~0064-0 BOLT (M8 X 95) 1 M8 X 95 MF100064

) H#w b :

5660-010-0070-0 BOLT (M8 X 175) 2 M8 X 75 MF100070
TGovay, Tv—v

5660-045-0005-0 WASHER, plain (M8) 3 M8 MF450005
Torva, 27V

5660-045-0405-0 WASHER, spring (M8) 4 M8 MF450405
T-Y, 94—5 KVT

5669-674-0510-0 PULLEY, water pump 1 K9674051
Ty I=Vvy )

5669-674-4000-0 FAN, cooling (2904-4NS) 1 K9674400
-

5660-024-1223-0 BOLT (M6 X 12) 4 Méb X12 - MF241223
LTIV 2%

5663-005-8680-0 BELT, {an 1 MD 005868
. T

5660-010-0065-0 BOLT (M8 X50) 1 MB X 50 MF100065

24



25

No.12 Aoy psig TRUH XA b
Fig. 12 INLET PIPE AND GASKET




No.12

=] - [=] =

B&éa—F qn 8 & % -4 i %

Parts Code Name Q'ty | Standard Remarks
M7, Avva b

5650-040-1310-0 PIPE, inlet 1 MM401310
AL T . '

5669-644-1710-0 PIPE 1 K9644171
H25 2 b

5668-344-2210-0 GASKET 1 K8344221
|

5660-010-0085-0 BOLT (M10 X 25) 2 M10 x25 MF100085

) R47, 2P FT)—¥ .

5650-040-0380-0 PIPE, air breather 1 MM400380
HAr 2 b, X S=2) ALT

5650-040-2480-0 GASKET, exhaust pipe 1 MM402480

26



27

No.13 xv oY worktd
Fig. 13 ELECTRIC EQUIPMENT




No. 1 3

€60

a - =
s —F P 8 %% 8 % ] %
I
Parts Code Name Q'ty | Standard Remarks
: AWIA—5 Tr7T)Y
"5663-011-5000-0 ALTERNATOR ASS'Y 1 MDO011500
AR, AV A— S .
5650-040-1662-0 COVER, alternator 1 @ MM401662
o ®u b

5663-011-5110-0 BOLT 1 MDO011511
VoA

5663-001-5170-0 SHIM . AR MDO001517
Tovyx,7v—yr

5660-045-0005-0 WASHER, plain (M8) 1 M8 MF450005
DV, ATV S .

5660-045-0405-0 WASHER, spring (M8) 1 M8 MF450405
> b

5660-043-0005-0 NUT (M8) 1 M8 MF430005

: Tv—R,FnFI—%

5663-001-5200-0 BRACE, alternator 1 MD001520
HKA P

5660-024-1252-0 BOLT (M8 x18) 1 M8 %18 MF241252
DT2vey, Tv—y

5660-045-0005-0 WASHER, plain (M8) 1 M8 MF450005
F

5660-024-1255-0 BOLT (M8 x25) 1 M8 x25 MF241255
777, ya— o

5650-040-1621-0 PLUG, glow 2 MM401621
D4%, 00— 737

5669-670-2600-0 WIRE, glow plug 1 K9670260
AS—35 Thx7TY

5663-021-6650-0 STARTER ASS'Y 1 MD021665
Tovae,TV—x

5660-045-0005-0 WASHER, plain (M8) 1 M8 MF450005
TJova, A7 )T

5660-045-0405-0 WASHER, epring (M8) 2 M8 MF450405
F b )

5660-043-0841-0 NUT (M8) 2 M8 MF430841
v¥av—%, KpF—v

5669—489—9100-0 REGULATOR, voltage 1 K9480910
5»7, yao-

5668-370-3500-0 LAMP, glow 1 K8370350

28



29

No.14 HF NS4 F—y—
Fig. 14 ALTERNATOR

tormitaiduiin -



No. 14

&
J
i
g

[=] -
B&Ea—F AR >4 R & 8 B 2] x
1
Parts Code Name Q’ty | Standard Remarks
ANVIA—3 Ty ‘
5662-011-5000-0 ALTERNATOR ASS'Y 1 BEWEN MD011500
ot 12v, 35A Included 1-25 1~25%&tr
5663-604-0320-0 NUT 1 ¥ MD604032
Tovx, 7YV
5663-604-0230-0 WASHER, spring 1 MD604023
. -\
5663-604-0860-0 PULLEY 1 MD604086
Zrv ’
5663-604-0020-0 FAN 1 MD 604002
FV=b Tv7Y, ¥247 xv§
5663-604-0850-0 DRIVE END FRAME ASS'Y 1 MD604085
Jzmb AN
5663-604-0310-.0 FEITT, oil 1 MD604031
Fink—, Txnm}
5663-604-0070-0 COVER, felt 1 MD604007
~FYvY, #—n
5663-604-0340-0 BEARING, ball 1 MD604034
Tw—1t, Y7—3 0
5663-604-0080-0 PLATE,; retainer 1 MD604008
29~ Tr—wn
5663-604-0360-0 COLLAR, steel 1 MD§04036
. KV}, Ap—
5663-604-0280-0 BOLT, through 3 MD604028
AT AF—nv .
5663-604-0370-0 COLLAR, steel 1 MD604037
u—-% Fev7)Y
5663-604-0830-0 ROTOR ASS'Y 1 MD604083
7Yy, K—-n
5663-604-0330-0 BEARING, ball 1 MD604033
AF—5 TFhvTY :
5663-604-1980-0 STATOR ASS'Y 1 MD604198
Jv—au TYTY, Y% vy
5663-604-1940-0 REAR END FRAME ASS'Y 1 MD604194
P R = TAY TRV TY, VIFT 74X twvd
5663-604-1890-0 RECTIFIER HOLDER FIN ASS'Y 1 MD604189
Tovx, AvVav—=F
5663-604-1150-0 WASHER, insulator 1 MD604115
Jv—s, v ) I%
14-19 5663-604-1170-0 FRAME, end rear 1 MD604117
Toiva, {vVav—3
14-20 5663-604-2260-0 BUSHING, insulator 2 MD604226
wvS FevTY, IV
14-21 §663-604-1920-0 BRUSH HOLDER ASS'Y 1 MD604192
A7VvS, TIv
14-22 SPRING, brush 2
T3y g
14-23 BRUSH 2
A, VY v f .
14-24 5663-604-1930-0 - COVER, rear end 1 MD604193
. . EE S
14-25 5663-604-0800-0 CONDENSER 1 MD604080

30



31

Fig. 15 STARTER




No. 15

u *
&b —F & i B 8 & ] %
Parts Code Name Q'ty | Standard Remarks
ag~% TFev7Y .
5663-021-6650-0 STARTER ASS'Y 1 : LIDETOES
Included 1-21 1~21 %8t
A7) &y}
5663-602-9620-0 SCREW SET 1 MD602962
viA— FEVTY
5663-602-6820-0 LEVER ASS'Y 1 MD602682
27w Ry
5663-602-9630-0 3BRndG 81 1 MD602963
Ad pF TVT7Y
5663-602-0740-0 SWITCH ASS'Y 1 MD602074
‘vl ko b R
5663-602-9650-0 BOLT SET (M6 X 165) 1 Mb X165 MD602965
I3yt 7Ev7Y, 7avi
5663-607-0930-0 FRONT BRACKET ASS'Y 1 MD607093
~7?Yvs
5663-602-6860-0 BEARING 1 MD602686
. R by R &z}
5663-602-7200-0 ‘STOPPER SET - 1 MD602720
J9uF A= Fy=vY
5663-602-6790-0 CLUTCH, over running 1 MD602679
I3y TvTY, kvS
5663-602-2380-0 (;ENTER BRACKET ASS'Y 1 MD602238
FXFa7
5663-602-5190-0 ARMATURE 1 MD602519
Jovy X2}
5663-602-7400-0 WASHER SET 1 MD602740
a-y Fevr)
MD607092
- - - H
5663-607-0920-0 i(:ly(E ASS'Y 1 Incladed 13-16 13~16 €&t
5663-602-0500-0 SCREW (10X 15) 1 10 X 15 MD602050
) a4, 74—mF
5663-602-8910-0 COIL, field 1 MD602891
SV
5663-602-4680-0 BRUSH 2 MD602468
Ay FPevrY, Tov MD602469
- - - ¢
5663-602-4690-0 BRUSH HOLDER ASS'Y 1 Included 1719 17~19%%&tr
A7V S, T3V 5
5663-602-2100-0 SPRING, brush 4 MD602210
TIv
5663-602-4700-0 BRUSH 2 MD602470
Ty b TevITY, V% MD602211
- - - y '
8663-602-2110-0 REA)R ByRACKET ASS'Y 1 Included 20-21 20~21%8tr
~7Yv
5663-602-2130-0 BEARING 1 MD602213

32



Q

)









—

B Ww W

-~ - (e 2 3=2) n »n

o0 0o

D ©

10

.10

11
11

12

.12

13
13

14

.14

15

.15

16
16

17

. 17

18

.18

H R

CONTENTS

=y
2FIY-FRUSV - 5 BR i
Air Cleaner and Radiator System ................... 1
< 7 7 B % '
Muffler System ««.vveveerrersnoncenartoaesiansasnes 3
K4y PRUTV —4B%
Bonnet and Frame System ......0c0ereecnans 50000 . 5
Jax +FI7ANT—ARK
Front Axle Case System ............. 00 0a60005090D0000 9
Jay yFPIANT—2ARUF v I VT — LB
Front Axle Case and Knuckle Arm System ............ 11
7aov b7 7B K
Front Differential System ........ccniiiiianann 13
7o bkd—mBEk
Front Wheel System ........ 006 U0D00a00000aa 0600000 15

Fo47v x7 Bk
Drive Shaft System.....u.cosuuesseaacronaoansoarsnes 17

277 Y SB%

Steering System ....... et eeaiats et 19
P9 FrRIVY IRV 3y FIVERK

Clutch Housing and Clutch Pedal System ............. 21
Fv—4%uy FEK _
Brake Rod System .......c.ieeoronannencenanonacaas 25

7;;W&y7,Ayiﬂ—&U}nyrwvﬂ—&%

Fuel Tank, Battery and Throttle Lever System ....... 27
7uyriwvsy7—zﬁ%

Front Transmission Case System ......... 50000000 OC 31
Jaovitivvary¥yry—vATh _ .
Front Transmission Gear System ....... e it 33
VITAYIVIT A : g

Shifting SyBtem .. ivetier ot etnentesoeaioeaansnn 37

Y¥—3twvVariy—2A
Rear Transmission Case ......cuovvenaconerocsasanns 41
P.T.0. v +7 FEHK
P.T.O. Shaft System ..... NDDDUOCOBOO00DO00000E0A000R0a 43

YXx—7 7 2nvBEH®K
Rear Axle System .. .....iit vt inicnartianeoeesens 45



"~ Na
Fig.

Na

Fig.

Na

Fig.

Na

Fig.

Na

Fig,

Na

Fig.

Na

Fig.

Na

Fig.

Na

Fig.

Na

Fig.

Na

Fig.

19

19

20
20

21
21

22
22

23
23

24

24

25
25

26
26

27
27

28
28

29

29

TX1000 ¥ ABE
For the TX1000

No 30
No. 30

Na

Fig.

31
31

FATTVYv vV ¥EX — B 4 Page
Differential Gear System ...........00..... 5500 baaos 47
TV - % MR |

Brake System ................. Cere ittt 49
vVI)ry Y- -8R

Cylinder Case System ...... Cesaee et e 51
Y7+ 7 — nBB4E

Lift Arm System .......... Ceeteia e 000900000000 53
WE S 4 7 B % '

Hydraulic Piping System..... R I I TR I S 55
Vo PRU 7 =2 ¥ —B%

Seat and Fender System ................ EER I, .. 57
B ¥ B % v
Electrical System ..... L .« 59
T4X V> T54% 75 :
Wir_ingDiagram........»......'................ ...... .+ 63
I A

Tools ............ . t et et ese e 65
2Y KA bvara S

Three Point System ............00vunun.... 00000000 67.
PVv—35k v F ‘
Trailer Hitch ......... 06000000 ettt e 69
a7 72 vEHR

Front Axle System .. .... 5o0cooc Q000000000 0oOD0OLOOC 71
Jur bk —wBE

Front Wheel System ............ g







et e e

No.1 I72YV—3RUFoI— 5k -
Fig.1 AIR CLEANER AND RADIATOR SYSTEM




. ' No. 1
F| Baha— K 2 # I " =
& ’
l9.] Parts Code Name- Q’ty | Standard Remarks
syx—% ASSY
-1 1428-101-2100-0 RADIATOR ASS'Y 1
$vv7 COMP
2] 1427-101-2200-0 *CAP COMP. 1
3 ==r 4T
2 1427-101-0010-0 *PIPE, vinyl 1
2 vg?—y Py
23 1427-101-0020-0 °*COCK, water 1
- Ryxy
. 4 1427-101-0030-0 * PACKING 1
2 Jor}t JoFss
> § 1427-101-0050-0 *PROTECTOR, front 1
: £yt RTYSS
- 6 1427-101-0060-0 «SPRING, set 2
8 .W
o7 V40116-000600 WASHER, spring 4 Mb
FLINV FHR
8 V41316-000600 WASHER 4 Mb
Syx—% Jyivav
1427-101-0070-0 CUSHION, radiator 4
Fivwnm YHA
V41316-000800 WASHER 2 M8
aHsy Kt
V20126-080300 BOLT 2 M8 X30
34—~ &—Z aP-—
1428-101-0010-0 HOSE, lower 1
55— =R TFyi
1428-101-0020-0 HOSE, upper 1
797 (35)
1427-101-0110-0 CLAMPER (35) 2
737 (42) .
1427-101-0120-0 CLAMPER (42) 2
z=F— »Y~3 AF— COMP
1428-602-2100-1 AIR CLEANER STAY COMP. 1
aky vt
V20146-080350 BOLT 1 1(‘;2;(35
aHy Hwit
V20126-080200 BOLT 2 M8 X 20
S.W )
V40116-000800 WASHER, spring 3 M8
FLIM A
V41316-000800 WASHER . 2 M8
zX— 2Y—3 ASSY
1427-101-2300-1 AIR CLEANER ASS'Y 1
KF 4
1427-101-0130-1 * BODY 1
: VAL
1427-101-0140-0 * ELEMENT 1
HiA—-
1427-101-0150-1 °* COVER- 1
Fry >z b
1427-101-0160-0 * NUT, wing 1 M6
. TV
1427-101-0170-0 * WASHER 1
Ry iV
1427-101-0180-0 « PACKING 1
J AN
1427-101-0190-0 * LABEL 1
afy Kwi
V20126-080160 BOLT 2 M8 X 16
s.W
V40116-000800 WASHER, spring 2 M8
43— h—2R
1427-101-0210-0 HOSE 1
797 (48)
1427-101-0220-0 CLAMPER (48) 2
é’ Yy v COMP
1427-601-2200-1 RILLE COMP. 1
vaov Fryx Kwb
1427-601-0050-0 BOLT 4 Mb X 12
Ryt 27
1427-902-0020-0 MARK, pet 1
_ A¥-F v )
3746-411-0260-0 NUT (5) 2
zX—7Y—F I=7
1427-904-0190-0 MARK 1

]



No.2 <75B3®
ig. UFFLER




A1

No. 2

Bawma—F an - | % R ® -] *
Parts Code Name Q'ty { Standard Remarks
279 ASSY
-1 | 1428-101-2200-0 MUFFLER ASS'Y 1
¢ <273 COMP
1428-101-2300-0 *MUFFLER COMP. 1
afy Hvr(kvA)
V20326-100250 *BOLT 2 Ml10x 25
e P=1.25
. M].O
V33326-001000 NUT 2
3 s.W- P=1.25
1 V40116-001000 *WASHER, spring 4 M10
T A4 pA- (A)
1428-101-0030-0 *COVER, exhaust pipe(A) 1
xx A4 AA-—-(B)
< 6 1428-101-0040-0 *COVER, exhaust pipe(B) 1
x ¥ R4 Ai—(C)
B 7 1427-101-0250-0 *COVER, exhaust pipe(0) 1
] 34 pi— (D)
8 1427-101-0260-0 *COVER, exhaust pipe(D) 1
1 agy Kb
F- 9 V20126-080100 *BOLT 8 M8 X 10
L a s.Ww
-10 V40116-000800 *WASHER, spring 14 M8
Fiam $HA
V41316-000800 *WASHER 14 M8
95 #A(L) COMP
1427-101-2600-0 *MUFFLER COVER (L.H.) COMP. 1
272 #4—-(R) COMP
1427-101-2700-0 *MUFFLER COVER (R.H.) COMP. 1
a5 HKwh =
& 2-14 V20126-080140 «BOLT 6 M8 X 14







No.3

0 g .
Bma—F i & IR . s %
Parts Code Name Q'ty | Standard * Remarks .
#>»4»} COMF 4
1427-601-2000-1 BONNET COMP, 1
$4F v=7(L)
1428-903-0010-0 MARK (L.H.) 1
#4F == (R) )
1428-903-0020-0 MARK (R.H.) 1
A4V =7
1427-904-0030-0 MARK 1 TX1000F /A
4N =7 For TX1000F type
1427-903-0010-0 MARK 1 TX1000 A
TAX VS <=2 For TX1000 type
1427-904-0110-0 MARK 1
Ta=xN I—
1421-903-0100-0 MARK 1
v Kit
1427-601-0010-0 BOLT, hinge 2
Ty (15X24X2)
1427-601-0030-0 WASHER (15 X24 X 2) 2
Jwvery Th
1427-601-0020-0 RUBBER, cushion 2
Fiav FHA
V41316-001000 WASHER 2 M10
s.W
V40116-001000 WASHER, spring 2 M10
>o f
V30026-001000 NUT 2 M10
4L UM
1427-601-0070-0 GRILLE, light 1
T332 FRaAV
V11214-600160 SCREW 5 Mé X 16
K¥* >+ ##—F COMP
1428-602-2000-1 BONNET SUPPORT COMP. 1
ansy Kwi
V20126-100250 BOLT 4 M10X 25
s.W
V40116-001000 WASHER, spring 4 Mlo
Jurt <TRJ
1427-601-0060-1 MASK, front 1
afs Kwt .
V20126-080160 BOLT 8 M8 X 16
5.W
V40116-000800 WASHER, spring 8 M8
44 F A»4A—(L) COMP
1427-601-2100-1 SIDE COVER (L.H.) COMP. 1
$4 F HA-
1428-601-0010-1 COVER, side 1
Fiav FHA
V41316-000800 WASHER 11 M8
7yv A:4— COMP
1428-601-2000-1 FAN COVER COMP. 1
aly Kwvh .
V20126-080160 BOLT 3 M8 X 16
s. W
V40116-000800 WASHER, spring 3 M8
AHrR— AF— COMP
1428-601-2100-1 COVER STAY COMP. 1
Jav}t 7gv—u COMP
1428-402-2000-1 FRONT FRAME COMP. 1
affy Kvh(hvA)
V20345-120300 BOLT 8 Mlzx30
s.w (9T)
V40116-001200 WASHER, spring 8 Ml2
754 7v—} COMP
- - TX1000F A
1427-402-2200-0 .| SAFETY PLATE COMP. 1 For TX1000F type
sy Kwr
V20126-080160 BOLT 2 MBX 16
s. W
V40116-000800 WASHER, spring 2 M8
19— 27— COMP
1427-621-3000-0 MIRROR STAY COMP. 1
Jovay Tih
1427-621-0190-0 RUBBER, cushion 1
>z}
V30026-001200 NUT 1 MIiz
s.W
V40116-001200 WASHER, spring 1 M12




No. 3

| =] -
RUES| BRa—F it (N I N | %
Ref No.{ Parts Code Name Q'ty | Standard Remarks
Ry739— ASSY 3
3-38 3762-174-2000-0 BACK MIRROR ASS'Y 1 %
Jv—a x4} (12) ¥ i
D3-39 1427-404-0010-1 WEIGHT (12), frame 1 &
Iy Kwh .
TX1000F g j
3-40 V20126-100200 BOLT 4 M10 20 4
s.W For TX1000 type ’
3-41 V40116-001000 WASHER, spring 4 M10 ;%
i,
3
i
h
1
b
3
3
1
:

BR YA i G TS N




SERVICE MEMO




No.4 7o b 7oXN4s—RB%
FRONT AXLE CASE SYSTEM

Fig. 4




r“’o‘l
%

WL —-F & R ik
! . "
Parts Code Name Q'ty | Standard Remarks
NP =2
1427-431-0010-1 CASE, bevel 1
Fvr 737(1/4)
7955-201-0260-0 PLUG (1/4), drain 1
Fvy 732 .
1326-706-0020-0 PLUG, drain 1
£~% ¥H&»?t COMP
1427-431-2000-1 CENTER PIVOT COMP. 1
AE $HA
V41116-002000 WASHER 1 M20
: Tyva(20X30X26)
1427-431-0020-0 BUSH (20 X30X26) 2
Iloll y yy
V72010-040200 O-RING 2 P20
IIOII y 77
V72110-050250 O-RING 2 G25
7y (13X32%X3)
1427-431-0030-0 WASHER (13 X 32 X3) 1
1SR Fob(F4)
V32116-001200 NUT, slotted 1 M1z
7Yy ev
V50015-300250 PIN, cotter 1 3dx 25
=2 A%Nn
1427-431-0060-1 METAL, pinion 1
- V=g AP Aok
1427-431-0070-0 PACKING, metal 1 TX1000FfA
IIOII y y,
V172010-100710 O-RING 1 P71 For TX1000F—type
aky vt
V20126-080250 BOLT 3 MEX 25
S.W
V40116-000800 WASHER, spring 3 M8
FOANM »~9Pr7 (L)
1427-432-0080-1 HOUSING (L.H.), axle 1
novry RAykxv (L)
1427-432-0090-0 PACKING (L.H.), housing 1
alfy KEmvhp
V20126-080250 BOLT 8 M8 % 25
. s .W
V40116-000800 WASHER, spring 8 M8
FOANV n~uP 7 (R)
1427-432-0110-1 HOUSING (R.H.), axle 1
nopvry Avk>(R)
1427-432-0120-0 PACKING (R.H.), housing 1
aHy b
V20146-100300 BOLT 5 M10X 30
s.W
V40126-001000 WASHER, spring 5 Mlo0
’ HKo b (M12)
1427-432-0130-0 BOLT (M12) 2
Fw}b
V30226-001200 NUT 2 Ml2
RpIVY Tyva
1427-432-0140-0 BUSH, king pin 4
T.B.B
1427-433-0150-0 BEARING, thrust ball 2 TAG20Z-1

10



No.5 70y b7 ANy —ARUF v 2LT —LHE
Fig.5 FRONT AXLE CASE AND KNUCKLE ARM SYSTEM

11



BL&a—F

No.5
=

an - 8 8| 8 L5 R
1
Parts Code Name Q’ty | Standard Remarks
Jarvt Fx— y—2
1427-433-0010-1 CASE, front gear 2
Fv 737(1/4)
7955-201-0260-0 PLUG (1/4), drain 2
frvy 732 :
1326-706-0020-0 PLUG, drain 4
C#wm b (M10)
1427-433-0020-0 BOLT (M10) 4
. afy F»t
V30526-001000 NUT 4 Mio ( 3#)
- ~439 ¥r(B)
V52116-080160 PIN (B) 4 8X 16
: kAN AFN
1427-433-0070-1 METAL, wheel 2
ANV Ryxvr
1427-433-0080-0 PACKING, metal 2
a5 Hwh )
V20126-080300 BOLT 14 M8 X 3Q
s.W
V40116-000800 WASHER, spring 14 M8
27 F—au(L) COMP
1427-433-2100-1 KNUCKLE ARM (L.H.) COMP. 1
+>v9m F—u(R) COMP
1427-433-2200-1 KNUCKLE ARM (R.H.) COMP. 1
FITNe T—in Ry
1427-433-0130-0 PACKING, arm 2
aMy Hwtb
V20146-080350 BOLT 8 teds 300
s.W (9T)
V40116-000800 WASHER, spring 8 M8 TX1000FM
JYy—2 =9 7N
V76140-000000 NIPPLE, grease 2 A-PT1/8 For TX1000F-1ype
*v7 ¥¢»(B) COMP
1427-433-2300-1 KING PIN (B) COMP. 2
aky HKwvh
V20126-080160 BOLT 4 M8 X 16
s.w
V40116-000800 WASHER, spring 4 M8
IIOII y yy
1427-433-0140-0 O-RING 2 S18
2yt Fv—F Roxr
1427-433-0160-0 PACKING, plate 2
v—r £z} Tv—1t(A)
1427-433-0170-0 PLATE (A), seal set 2
' —n(134)
1427-433-0180-0 |  SEAL (134) 2
y—n &z}t Zv—1(B)
1427-433-0190-0 PLATE (B), seal set 4
KNt
V20026-060160 BOLT 28 Mé6 X 16
s.W
V40116-000600 WASHER, spring 28 M6
$4 0y ¥
1427-433-0210-1 ROD, tie 1
Fo b
1427-433-0220-0 NUT 1 ;‘f:lz 5 Com)
f”’(t"} *V) M1l2
1427-433-0230-0 NUT (anticlock wise) 1 P=1.5 (38)
$4ony ¥ x> (L) ASSY
1427-433-2400-0 TIE ROD END (L.H.) ASS'Y 1
#4az F x~F(R) ASSY
1427-433-2500-0 TIE ROD END (R.H.) ASS'Y 1
FAma k=¥ (L)
1427-433-0240-0 END (L.H.), tie rod 1
2489 F x> ¥ (R)
1427-433-0260-0 «END (R.H.), tie rod 1
Iy =97N
1404-402-0050-0 *NIPPLE, grease 2 S-1/4"
£ B 3=
1427-433-0250-0 *«COVER, dust 2
s.Ww
V40116-001000 * WASHER, spring 2 Ml10
1SYR Fu b (FA4)
V32126-001000 *NUT, slotted 2 MIlo
9y e
V50015-250250 *PIN, cotter 2 2.5¢ X 25

12



FRONT DIFFERENTIAL SYSTEM

7ay b F7R%

No. 6
Fig. 6

13



No.6

[=] —_— od [=] R "
a0 F an =4 B #&| 8 w 1 *
- !
Parts Code Name Q'ty | Standard Remarks
F947 ¥=%» Juor} %s}
1427-043-2000-0 DRIVE PINION FRONT SET 1
Y7 ¥x-—(38)
1427-432-0010-0 * GEAR (38T), ring .1
¥o947 ¥=#(6)
1427-431-0040-0 * PINION (6T), drive 1
~{29 ¥ (B)
V52110-080300 PIN (B) 1 84 X30
~{ay ¥r(B)
V52110-080160 PIN (B) 1 8d x16
29y FA ¥HA
1427-301-0080-0 WASHER, lock 2
a¥y b .
V20146-080250 BOLT 4 :";?r;‘ 25
F7 v¥=t¥ v+7}
1427-301-0030-0 SHAFT, differential pinion 1
F7 ¥=A>(11)
1427-432-0030-0 PINION (11T), differential 2
. =gy Aa3A} HI-—
1427-301-0050-0 COLLAR, pinion thrust 2
77 #4 ¥ ¥¥—(15)
1427-432-0040-0 GEAR (15T), side 2 TX1000FH
ATAP HIFI—(30X45%x1)
1427-432-0050-0 COLLAR (30X 45X 1), thrust 2 For TX1000F-type
’ R+~B.B
V60011-060080 BEARING, radial ball 2 6008
v (A)
1427-432-0060-0 SHIM (&)~ AR
v A (B) .
1427-432-0070-0 SHIM (B) AR
CHs VAT (TH)
V70514-006800 RING, snap (C-type) 1 68d
Jav}y ¥7 r—=a
1427-432-0020-0 CASE, front differential 1
R.B.B
V60011-063050 BEARING, radial ball 2 6305-6
H5—(26X32%x23)
1427-431-0050-0 COLLAR (26X 32X 23) 1
CH% +A7(V7J)
V70414-002500 RING, snap (C-type) 1 25d
A4V v—n
V74412-547080 SEAL, oil 1 TC25478
v A (C)
1427-432-0170-0 SHIM (C) AR

Ty Camme o




7nyr¢#—wm%
FRONT WHEEL SYSTEM

No.7
Fig. 7

15



o - I =] .
&3 F An =2 | 5] ¥ 2 e
1
Parts Code Name Q'ty | Standard Remarks
Jorb #4% (L) ASSY
1428-441-2000-1 FRONT TIRE (L.H.) ASS'Y 1
4/~ F34(300DX12DC)
1427-441-2100-1 ®* DRUM (300D 12D.C.), wheel 1
4%
VB88002-005120 * TIRE 1 5-12-2PR
Fa=7
V88100-005120 * TUBE 1 5-12
74X J9%<r %
V'99900-000010 * CAP, air valve 1 AR
5 A type
2ot ¥4% (R) ASSY
1428-441-2100-1 FRONT TIRE (R.H.) ASS'Y 1
#4M& FIA(300DX12DC)
1427-441-2100-1 * DRUM (300D 12D.C.), wheel 1
4%
V88002-005120 * TIRE 1 5-12-2PR
Fa—-T
VB88100-005120 * TUBE 1 5-12
I4X 9%~y ¥ AR
V99900-000010 * CAP, air valve 1
. A type
Jarh k4dnv vz}
1427-433-0090-1 SHAFT, front wheel 2
zﬁ;v =N (35)
1427-433-0110-0 SEAL (35), oil 2
aNy Kb
V20126-120200 BOLT 8 Mlz X 20
S.W
V40116-001200 WASHER, spring 8 Mi2z TX1000FA
R.B.B
V60011-062050 BEARING, radial ball ) 2 6205 For [X1000F-1ype
CHE VAT (V2)
V70414-003000 RING, snap (C-type) 2 304
w4 v Xy — (25)
1427-433-0120-0 GEAR (25T), wheel 2
R.B.B
V60011-062060 BEARING, radial ball 2 6206
CH% YAT(VZ)
V70414-001500 RING, snap (C-type) 2 154
A= (15%X26%1)
1427-433-0060-0 COLLAR (15x 26X 1) 2
R.B.B
V60011-062040 BEARING, radial ball 2 6204
c4NV E=F> (12)
1427-433-0050-0 PINION (12T), wheel 2
R.B.B
V60011-063020 BEARING, radial ball 2 6302
A4V v=wn
V74212-540050 SEAL, oil 2 VC25405
Vaqf{rh(C) ASSY
1427-433-2000-0 JOINT (C)} ASS'Y 2
vx7} a-—-7
1427-433-0030-1 ®* YOKE, shaft 2
Vr—FnV ¥
1427-431-0090-0 . * JOINT, cross 2
734> a-5(C)
1427-433-0040-1 * YOKE (C), epline 2
CHSL VAI(TF)
V70514-002000 * RING, snap {C-type) 8 20d
F247 vx71t(B) :
1427-432-0150-0 SHAFT (B), drive 2
A4m v—p(21)
1427-432-0160-0 SEAL (21), oil 2

16



No.8 FS54147>+7RAE
Fig. 8 DRIVE SHAFT SYSTEM

PRREPPRR N S T

W\ \
s e \\g
N >)/\ : ~

24— 9, B3
2R Y A




i
3
¥
i
_'2'
f
4
|
)
.

B&3—-F
Parts Code

Name

A %
Q'ty

b5°} ¥
Standard

1427-431-2100-1
1427-431-0080-1
1427-431-0090-0
1427-431-0110-1
V70514-002000
V58014-060320
V59013-201200
1428-431-0010-1
1427-431-2300-1
1427-431-0130-0
V40116-001200
1427-431-0140-0
V74212-032050
1427-431-2200-1
1427-431-0110-1
1427-431-0090-0
V70514-002000
‘V58014-060320

V59013-201200

Ve{vt(A) ASSY

JOINT (A) ASS'Y

, 2774¥ 3—=7(A)
YOKE (A), spline
VaIin 2o

¢ JOINT, croas
R754» 3—7(B)

* YOKE (B), spline
CHE VAT (FF)
® RING, snap (C-type)

a7V 7 vy (W)
PIN, spring (W-type)
FTok¥

WIRE

K547 va7t(A)
SHAFT (A), drive
Ved~br—2 COMP
JOINT CASE COMP,

£y} HKwh
BOLT, set

S.w
WASHER, spring
FTvva(21)
BUSH (21)
ANV —N
SEAL, oil
vea{~t(B) ASSY
JOINT (B) ASS'Y
A734» 3—-7(B)
YOKE (B), spline
Va—F»r %2 F
®* JOINT, cross
CHE VAT (TF)
* RING, snap (C-type)
a7yrs e (W)
PIN, spring (W-type)
Fok¥
WIRE

20d
6d X 32

20#x 120

vVC20325

20d
64 X 32

20#x 120

TX1000FR

For TX1000F-1ype

T8



Ne.9 X5F7VY> 5Ei%
STEERING SYSTEM

Fig. 9

25—-20

19



R L YL PP PE S

B&Ha—§
Parts Code

Name

B %
Q'ty

o

1427-406-2000-0
1427-406-0150-1
V40116-002000
1427-406-0160-0
1427-406-0170-0
V20126-100300
V40116-001000
1421-400-0520-0
1407-406-0020-0
1407-406-0040-0
1427-603-2000- 1
1427-904-0090-0
1416-903-0120-0
1427-904-0080-0
1421-903-0200-0
1421-903-0210-0
'1421-903-0190-0
V20126-080160
V40116-000800
V41316-000800
1428-406-2100-1
1428-406-2200-1
1427-406-0180-0
V32126-001000
V50015-250250
1404-402-0050-0
V40116-001000
1416-903-0130-0

1421-903-0160-0

A7F V¥ 7 ASSY
STEERING ASS'Y
¥ylwr P-a
® ARM, pitman
s .w
® WASHER, spring
aky Fot
*NUT
A4V T3
° PLUG, oil
aHy Kwt
BOLT
8.w
WASHER, epring
AFTI>YT hK4m ASSY
STEERING WHEEL ASS'Y
AFTVNT X7
°CAP, gteering
2rv7 HArxy
* PACKING, cap
A=% Ainy COMP
METER PANEL COMP.
RANVN 7=
MARK, panel
- =T-=7
MARK, horn
¥347 =—2
MARK, drive
AF—F T—2(A)
MARK (A)
AF¥—% =<—27(B)
MARK (B)
¥—2A4sF =—-7
MARK, key switch
Iy Kwt
BOLT
S.w
WASHER, spring
Fivnv FHA
WASHER
F2+7 oy ASSY
DRAG ROD ASS'Y
¥9»7 a»F COMP -
* DRAG ROD COMP.
FAL haiR—
* COVER, dust
1SI% Frbh(F4)
* NUT, slotted
79 Er
¢ PIN, cotter
Y=~ =p TN
¢ NIPPLE, grease
S.W
* WASHER, spring
RyFY Sus.
TAG, battery
*xv7 =—7
MARK, cap

Standard

M20

Mz20 ¢28)
P=1.25 (6T)

PT1/4
M10 X30

M1l0

M8 X 16
Ms

M8

M10
2.5 x25

S-1/4

20



21

No. 10 259 FNISL RISy FRI LG
Fig. 10 CLUTCH HOUSING AND CLUTCH PEDAL SYSTEM

&

5
E]
+
"
!
|9
£
4
&

&
#




n -
B&ma—F & B &% B 1 e
'
Parts Code Name Q'ty | Standard ‘Remarks
239F »~9vrs COMP
1428-120-2000-1 CLUTCH HOUSING COMP. 1
¥V =2 (F)
1428-902-0010-0 MARK (F) 1 TX1000F A
EFN w—7 : For TX1000F type
1428-901-0010-0 MARK 1 TX1000 /R
94 F Y=z} For TX1000 type
V29620-240740 RIVET 4 2.4 xX7.4
Iy Vova =rF{ ==
1428-904-0010-0 MARK 1 TX1000F A
afy Vova =vF4 =2 For TX1000F type
1428-903-0030-0 MARK 1 TX10008
L gmyt Favy w—9 For TX1000 type
1427-904-0170-0 MARK 1
aIHP Hmt(hUA)
V20346-120300 BOLT 6 M1z X30
s.w (97)
V40116-001200 WASHER, spring [ Mlz
FiaNv HHA
V41316-001200 WASHER 2 Mil2
aky Kwh
V20126-080160 BOLT 4 M8 X 16
S.w
V40116-000800 WASHER, spring 4 M8
Fo b
V30026-000800 NUT 4 M8
aHy Kwh
V20126-080250 BOLT 2 M8 X 25
>t
V30226-000800 NUT 2 M8 (3f|)
TYV—R =zT7N
V76340-000000 NIPPLE, grease 1 B-PT1/8
*x27(42)
1427-120-0010-0 CAP (42) 1
Fv > 75 7
1326-706-0020-0 PLUG, drain 1
279 &r (M10)
1427-120-0020-0 CAP, blank (M10) 6
F b
V30046-001200 NUT 8 e
(7T)
0 S . W
V40116-001200 WASHER, spring 8 Mi2
472t v+ COMP
1428-120-2100-1 INPUT SHAFT COMP. 1
Jovey T
1427-120-0050-0 RUBBER, cushion 1
1Y% Fyb(3aY)
V32016-000800 NUT, slotted 3 M8
7Y ¥
10-23 V50015-200180 PIN, cotter 3 2x18
792F ASSY
10- 0-1 1427-120-2300-0 CLUTCH ASS'Y 1
299 F AHA— ASSY
010-24 1427-120-2400-1 *CLUTCH COVER ASS'Y 1
Yy—= Hm}(M8)
10-25 1427-120-0160-0 * BOLT, reamer (MB8) 2
939F F4x2 COMP
10-26 1427-120-2500-0 * CLUTCH DISK COMP. 1
aNy Hwi
10-27 V20126-080200 BOLT 4 M8 x 20
. S. W
10-28 V40116-000800 WASHER, spring 4 M8
sS.Ww
10-29 V40116-001000 WASHER, spring 2 M10
299F vI=X RTFYry
X 0TMK
10-30 1416-120-0040-0 BEARING, clutch release 1 :OBI
I 2Yy—7
10-31 1428-120-0010-0 SLEEVE 1
TJzpb VYT
10-32 1427-120-0040-0 RING, felt 1
CHFy VAT (TF)
10-33 V70514-003200 RING, snap (C-type) 1 32
A4V V=N .
10-34 V74212-032050 SEAL, oil 1 VCz20325
lloll 9 7’
10-35 O-RING 1 P45

V72010-060450

22



No.10

s R

i
=] o 2 = B
RHES| &K a— F i % @& 8 K & % T
Ref No.| Parts Code Name Q’ty | Standard Remarks N
Fu—% va7} COMP :
Q1l10-36 1427-312-2000-1 BRAKE SHAFT COMP. 1
i 7939F ~Fmv COMP
Q10-37 1427-122-2000-1 CLUTCH PEDAL COMP. 1
ozl
10-38 1427-122-0040-0 ROD 1
Fivm ¥4
10-39 V41316-000800 WASHER 2 M8
7y ¥r
10-40 V50015-350180 PIN, cotter 2 3.5X%X18
-7
0O10-41 1427-122-0010-1 YOKE 1
a-7 ¥v
10-42 1427-122-0020-0 PIN, yoke 1
9y ¥r .
10-43 V50015-300200 PIN, cotter 1 3X20
Fvvay A7V
10-44 1427-122-0030-0 SPRING, tension .1
Ex)
10-45 1427-122-0050-0 HOOK 1
7Y ¥r
10-46 V50015-250189 PIN, cotter 1 2.5X 18
24 F Tv—»%
010-47 1427-122-0060-1 PLATE, switch 1
IHs Kwt
10-48 V20126-080160 BOLT 2 M8 x16
S .Ww
10-49 V40116-000800 WASHER, apring 2 M8
FIIN FHH
10-50 V41316-000800 WASHEHER 2 M8
2797 (L) COMP
10-51 1427-616-2000-0 STEP (L.H.) COMP. 1
27 v7 (R) COMP
10-52 1427-616-2100-0 STEP (R.H.) COMP. 1
aky Kwvi
10-53 V20126-100200 BOLT 6 M10 x20
S.W
10-54 V40116-001000 WASHER, spring 6 Mlo
Fiam MR
10-55 V41316-001000 WASHER 6 ‘M10
. CHs AT (V)
10-56 V70414-002200 RING, snap (C-type) 1 22

23




SERVICE MEMO




25

No. 1T JL—%pow FESR
Fig. 11 BRAKE ROD SYSTEM




L Prmb Y AN N eaa g ¢ e e b -

TR S8 < gk e AN AE e e

_ . - No.11
M3 —F an : = B\ % 8 b i3 g =
1
Parts Code Name Q'ty | Standard Remarks

Fv—% <#p (L) COMP ’

1427-312-2100-1 BRAKE PEDAL (L.H.) COMP. 1
VL S

1427-312-0010-0 PIN 1 B X35
R=kvy Fv—% RTYY ’

1403-312-0030-0 SPRING, parking brake 2
Jv—% <#m¥(R) COMP

1427-312-2200-1 BRAKE PEDAL (R.H.) COMP. 1
Y= =a27nr

V76340-000000 NIPPLE, grease 2 B-PT1/8
Jv—% us | COMP

1428-312-2000-0 BRAKE ROD COMP. 2
Fob(egY) Av)

1401-122-0050-0 NUT (anticlock wise) 2 M3
b

V30226-000800 NUT 2 M8
7%7% (L) COMP

1415-312-5000-0 YCOKE (L.H.) COMP. 2
7%<2% (R) COMP

1415-312-6000-0 YOKE (R.H.) COMP. 2
758 ¥r (A

1404-312-0060-0 PIN, yoke (A) 2
FLTIM FHA

V41316-000800 WASHER 2 M8
TYe ¥

V50015-200180 PIN, cotter 2 2X 18
7%<% ¢ (B)

1404-312-0050-0 PIN, yoke (B) 2
Fivm ¥HA -

V41316-000800 WASHER 2 M8
7% €r '’

V50015-200180 PIN, cotter 2 2 X18
R—& vy A}y COMP -

1427-312-2400-1 PARKING STOPPER COMP. 1
bV AT Y7 (20)

1427-312-0020-0 SPRING, torque (20) 1
aNy Krp

V20126-100350 BOLT 1 M10 x35
+o b

V30026-001000 NUT 1 MI10
S.w

V40116-001000 WASHER, spring 1 M10
7nv oy} COMP

1428-301-2000-0 PULL ROD COMP. 1
F7 uwuzg AFnrv COMP

1427-301-2000-1 DEFF-LOCK PEDAL COMP. 1
Fovey ATYIVY

1427-301-0210-0 SPRING, tension 1
g) egr

V50015-250180 PIN, cotter 2 2.5%18
¥ (12x53)

1427-301-0220-0 PIN (12 53) 1
7Y €

V50015-300200 PIN, cotter 2 3X20
Yx— Fv—}

LATE, ESAR: Y

P E, rear ! Engine Parts
alsy Envh

V20126-080120 BOLT 4 M8Xx 12
S.Ww

V40116-000800 WASHER, spring 3 M8

1427-301-0190-1

¥J7099 TFT—ai
ARM, deff-lock




27

No.12 70920, RyFY—RUZAY MLLA—E{F
Fig. 12 FUEL TANK, BATTERY AND THROTTLE LEVER SYSTEM

4?%42
. /é o 2

ﬂu.%.w.so

24

8—@710 15
/A D25

14
13

Vet W e 13 R ke S b o LD i PR = = S D .

a:ﬁ.u.u.z.. T T
IS Sk SIS AN S eI - -1 PR MR

219

it
B




Gl YAPA AP Km) MR A 2t 1 S e e e e

o - . = e
SR ~—F &R =4 8 #%| M -3
1
Parts Code Name Q'ty | Standard
: $v9 <—2 COMP '
1427-111-2200-1 TANK BASE COMP. 1
aNy v
V20126-100250 BOLT 2 M10 %25
aAy Hwp :
V20126-100200 BOLT 2 M10 x20
S.w
V40116-001000 WASHER, spring 4 M10
Ab»7 Zv—}F} COMP
1428-111-2000-1 STOP PLATE COMP, 1
RAyFY) -2z
1427-621-0050-1 CASE, battery 1
A7 Y (N8 60) ASSY
1427-621-2000-0 BATTERY (NS60) ASS'Y 1
Re57Y) r—-7nm
1427-621-0060-0 CABLE, battery 1 1.=1150
7= r—=7wn5
1427-621-0070-0 CABLE, earth 1 L=500
Ry7Y 4€vb Zv—+ COMP
1427-621-2100-1 BATTERY SET PLATE COMP. 1
ReFY v+ Kwih (B)
1427-621-0040-0 BOLT, battery set (B) - 1
AyFY €zt Kwb(A)
1427-621-0030-0 BOLT, battery set {A) 1
F TV FHA
V41316-000600 WASHER 2 Mé
S . W
V40116-000600 WASHER, spring 2 M6
bl ) R
V30026-0006P0 NUT 4 Mé
722 (L)
1427-602-0010-0 HOOK (L.H.) 1
727 (R)
1427-602-0020-0 HOOK (R.H.) 1
Fvvary A7V (55)
1427-602-0030-0 SPRING, tension {55) 2
Ja—xpV 97 COMP
1427-111-2000-1 FUEL TANK COMP. 1
. Kw b
V20026-080120 BOLT 1 M8 X 12
$HA(BX12X2)
1407-111-0010-0 WASHER (8 X12X 2) 1
ay Pt
1317-606-2050-0 STRAINER 1
Yaxv7 FokrTY
1402-111-0020-0 CAP ASS'Y 1
Vo=t KA47T
1427-111-0010-0 PIPE vinyl 1 6 xX10x 120
Toks
V59013-201000 WIRE 2 20# x 100
$v5 ~nrFr¥ COMP
1427-111-2100-1 TANK BAND COMP. 1
F >}
V30026-000800 NUT 1 M8
>zt
V30226-000800 NUT 1 M8 (38)
Agy by viA— COMP
1427-117-2000-1 THROTTLE LEVER COMP. 1
viiA— =#)
1415-505-0150-0 GRIP lever 1
FA4=r7(13X50x3)
1414-117-0050-0 LINING (13X 50X 3) 1
#HAH(13X32X1)
1407-117-0070-C WASHER (13X 32 x1) 1
I AA
1415-505-0110-0 SPRING, cone 2
Ty 4 (13X50X3)
1427-117-0010-0 WASHER (13 x 50 x3) 1
$UIE Foh(FA)
V32116-001200 NUT, slotted 1 Mi12
7Y% v€»
V50015-300250 PIN, cotter 1 3 x25
Vi~ #A4F
1427-117-0030-1 GUIDE, lever 1
alsy Hw} o
V20126-080160 BOLT 2 M8 x 16




No.12

= =] - =]
RHES| & a3 — F LT B 2| 8 & ] = i
Ref No.| Parts Code Name Q'ty | Standard Remarks 4
g;
S.w %
12-39 V40116-000800 WASHER, spring 2 M8 i
>t %t
12-40 V30026-000800 NUT 2 Ms 3
Agy v w—2 Z-
12-41 1427-904-0040-0 MARK 1 :
TIEN AT F
12-42 1421-116-0010-0 CONNECTOR, accelerator 1
79 v¢r
12-43 V50015-200180 PIN, cotter 2 2 x18
Fo b
12-44 V30026-000600 NUT 1 M6
Mé —v Roip
12-45 1421-116-0020-0 TURN-BUCKLE (Mé) 1
R -
12-46 1427-117-0020-0 ROD, throttle 1
VAtes 24 Fad 74
12-47 1415-903-0050-0 TAG 1
7ty =2 Fad 74
12-48 1415-903-0060-0 TAG 1
: IYVY F4ANV Fad{ 7F
12-49 1415-903-0072-0 TAG 1
TUVLE Fad 2¥
12-50 1415-903-0080-0 TAG 1

29




SERVICE MEMO

LR




wig v — X%

Fig. 13 FRONT TRANSMISSION CASE SYSTEM

No.13 7p» b

31



[~} 3 [~
®H— K an A 1 % H » 1% x
1]

Parts Code Name Q'ty | Standard Remarks
Jarvi iyvesry -z

1427-201-0010-1 CASE, front transmission 1
AvTos v 5N

1427-201-0050-1 METAL, input 1
A¥72 b AFNV Auky '

1427-201-0060-0 PACKING, input metal 1
aNy HKwit

V20126-080600 BOLT 4 M8 X 60
afy Kwh

V20126-080350 BOLT 4 M8 x 35
S.W

V40116-000800 WASHER, spring 16 M8
Fiam FHA

V41316-000800 WASHER 16 M8
~{ay ¥r(B)

V52110-080180 PIN (B) . 6 8d'x 18
Fvy 73%

1427-201-0070-0 PLUG, drain 1
V=~ Toi+(16)

1427-201-0080-0 WASHER (16), seal 1
FxvvV AN

1427-207-0010-1 METAL, change 1
$7 Fzov w—-J

1427-904-0050-0 MARK 1
FxrV ANV Aykyv

1427-207-0020-0 PACKING, change metal 1

: aHy Kwh

V20126-080300 BOLT 7 M8 x30°
aly Kwt .

V20126-080250 BOLT 1 M8 x 25
vy F=v

1427-207-0080-0 "GAUGE, level 1

: gxal Kwmi M1z X

V25226-120250 BOLT, stud 8 (13211)25
¥+27(35)

1335-754-0170-0 1 BUSHO00 )

CAP (35)

For TX1000 type




R — e . o e G TTONT S Avms et o et o A5 AT Aot OB e 0

N.o. 14 o p 3w g YEY - XF L
Fig. 14 FRONT TRANSMISSION GEAR SYSTEM

.
%
3
“

i
4
4
1
4
El
%
&
K

Fa I AR ¢ Do e

A
B

1

!

°
3
b

i

H

o PP
! W IN)
- - & \’ \ '\ \c\(

RN N VY Y

SO 29\_\0 ‘{;;_—__\_\_,\s\_;}_
\ < /7 \"‘*“‘:
=N 7

;;3& ‘-) =20 R \w
) AN LS

S\ .

\)bas

p—y

33




S | No. 14

[=] . -
B&ia—F i K3 B8 » 2] %
1]
Parts Code Name Q'ty | Standard Remarks
Av7»+ ¥¥—(13)
1427-202-0010-0 GEAR (13T), input 1
R.B.B
V60011-052050 BEARING, radial ball 1 5205
CHy VAT (VT) : :
V70414-002500 RING, snap (C-type) 1 25d
R-B.B _
V§0011-062040 BEARING, radial bal} 1 6204
ANV v—rn
V74412-035080 SEAL, oil . 1 TC20358
=— ¥V F—-v .
V654‘§1_-620‘170 BEARING, needle 1 KT162017
FxvV VT b
1427-202-0020-0 SH.‘_;FT, change 1
~4 ¥Xx—(21-27)
1427—202-0030-0 GEAR (21T-27T), high 1
1427-202-0040-0 GEAR (32{‘), low 1
¥7 ¥¥—(15-33)
1427-202-0050-0 GEAR (15T-33T), sub 1
R. B(tATY%)
V60711-062040 . BEARING radial ball (with ring) 1 6204NR
CHs tA9(V7)
V70414-002000 RING, snap (C-type) 1 204
TSV
1427-202-0060-0 FLANGE I 1
D A7y €r (W)
V58014-050320 PIN, spring (W-type) 1 5d x 32
Tk .
V$9013-201000 WIRE 1 20# X 100

AN 19-13 LFABEXOSE

¥Fo47 €=%>(7) #87— F1427-020-2000-0

1427-203-0010-0 | ° PINION (7T), drive 1 Order with 19-13
R.B.B Ass'y code 1427-020-2000-0
V60011-063050 BEARING, radial ball 1 6305-6
.B.B(}A99%)
V60711-063050 BEARING, radial ball (with ring) 1 6305-6NR
{ : . - b A9 (25)
B 14-19 1427-203-0020-0 RING (zs), snap 1
.ef - vy %1 6-33)
e 120 1427-203-0030-0 | GBAR (16T 337), counfer 1
i 4 : Z—fN H—V
5 E 14-21 V65442-226170 BEARING, needle 1 KT222617
hait ¥ ¥ 16-21)
( . 14-22 1427-203-0040-0 YT (16T Zl&‘). counter 1
I CHs VAT(V) ’
N  14-23 V70414-004000 RING, snap (C-type) 1 40d
AV #x—(27)
14-24 1427-203-0050-0 GEAR (27T), counter 1
: : 2 H  ¥%— (35)
14-25 1427-203-0060-0 GEAR (35T), counter 1
232+ AI—
14-26 1427-203-0070-0 | COLLAR, thrust 1
R.B.B
14-27 V60011-062040 BEARING, radial ball 1 6204
CHE 147 (75)
14-28 V70514-004700 RING, snap (C-fype) 1 47d
Fxvv Hy—(18)
- - - TX1000 KIEAA
14-29 1428-205-0010-0 GEAR (18T),, change 1 e R T00 type
PTO K347 a7}
14-30 1427-211-0010-0 SHAFT, P.T.O. drive 1
. 0. X—(23-28)
14-31 1427-211-0020-0 EER (’ﬁsr-és-ﬂ; Pro. 1
CHS FAD(TFH)
14-32 V70514-004700 RING, snap (C-type) 1 474
R.B.B :
. TX1000/1 ¥
14-33 V60011-062040 BEARING, radial ball 3 6204 TX1000 trpe . 1
Sak, BTO ix7t COMP :
14-34 1428-205-2000-0 MID P.T.O. SHAFT COMEP. 1
e TX1000 KRR
14-35 V74412-035080 SEAL, oil 1 TC20358 B use fer ERI008 bye
PTO #%—(34) COMP
14-36 1427-211-2000-0 | P.T.O. GEAR (35T) COMP. 1
24 7 (58)
- 14-37 1427-211-0030-0 PIPE (58) 1

bAY :
14-38 V60711-062050 - BEdRiNG’ Fdal Bl (with ring) 1 6205NR -




No. 14

[=] - a
BHES) BHa— F & -4 8 %| 1 % -] %
Ref No.| Parts Code Name Q'ty | Standard Remarks

RNul ¥%x— pv
14-39 1427-204-0020-0 PIN, back gear 1
A7y vy (W)
14-40 V58014-060320 PIN, spring (W-type) 1 6d x 32
AFAL HT—(23X34X2)
14-41 1427-204-0030-0 COLLAR (23 % 34X 2), thrust 2
Ry ¥%— (23)
14-42 1427-204-0010-0 GEAR (23T), back 1
== Fn (v TEFV)
14-43 V65362-228200 BEARING, needle 1 TLA2220
CHS 1AT (V)
14-44 V70414-002200 RING, snap (G-type) 1 224
=¥V y-w i
14-45 V65442-226100 BEARING, needle 2 lé;rzzzslo

35







No.15 v o545 x50
Fig. 15 SHIFTING SYSTEM




B I T R R

No.15

[=] -
8 & — F an = & 5§ 523 -4 ] *
’
ef No.[ Parts Code Name Q'ty | Standard Remarks
VA= )7 (48
1414-207-0050-0 KNOB, lever (48) 1
A4y Fzxrv viii—
1427-207-0030-0 LEVER, main change 1
FrrvV VA— F—v
1403-207-0010-0 BOOT, change lever 1
A7Y T kay
1427-207-0050-0 HOLDER, spring 1
: Tvovy R7Y¥(30)
1427-207-0040-0 SPRING, pressure (30) 1
: Fzrv HAYF
1427-207-0060-0 GUIDE, change 1
aKy Kwb
1427-207-0070-0 BOLT 3 M8 X 16
FTokr
V59013-204500 WIRE. 1 20#Xx 450
ATy er (W)
V58014-050400 PIN, spring (W-type) 1 54 X40
g— V7% AF-
1427-210-0020-0 STAY, low shifter 1
< v7y AF-—
1427-210-0061-0 sTaY’ figh shitter 1
' o— v7¥
1427-210-0010-0 SHIFTER, low 1
nf vz
1427-210-0050-0 SHIFTER, high 1
CHy +AT (V)
V70414-001400 RING, snap (C-type) 1 144
+7 vo2¥
1427-210-0070-0 SHIFTER, sub 1
. v78 ATYr
1302-225-0030-0 SPRING, shift 5 TX1000H 4%
;v TX1000 type ~.. 4
2F—N H—p
8020-000100 , " TX1000 44
V6802 1 BALL ;teel 5 5/16 121000 me 7. 4
2735 E4
1427-210-0040-0 CAP, blank 4 14x 4 TX1000k 57
TX1000 type ... 5
aly Hwh
1427-210-0030-0 BOLT 2
S.W
V40116-000800 WASHER, spring 2 M8
Fivy FHA
V41316-000800 WASHER 2 M8
$7 v7b+ F—u COMP
1427-208-2000-0 SUB SHIFT ARM COMP. 1
. Ty ¥4 (15X25X2)
1427-208-0010-0 WASHER 915 X 25 x'2) 3
neyn v
V72010-040140 8-!{1‘N£ 3 Pl4
$7 viA— OMP
1427-208-2100-1 SUB LEVER COMP 1
=N F vy =
4106-105-3030-0 Srtp 772107 =%Y 3
A7V 7 ¥¥ (W)
V58014-050280 PIN, spring (W-type) 3 54 x 28
Frky
V59013-200700 WIRE 4 20#x 70 TX1000/3 ¥
TX1000 type ... 3
v72¥ AF— COMP
1427-210-2000-0 SHIFTER STAY COMP. 1
‘ 2T7Y T F—=
1427-210-0090-0 CASE, spring 1
Jarbh Fxrxv vI
1427-210-0080-0 SHIFTER, front change 1 TX1000ICHAE
a ATYYT ¥y (W) ) No use for TX1000 type
V58014-050200 PIN, spring (W-type) 1 5¢ x 20
7)) ev
V50015-200180 PIN, cotter 1 26 x 18
afsy Kwi
1427-210-0110-0 BOLT 1
Fivm $HA 557 o
-000800 3 8 100 2y
V41316-0008 WASHER M TX1000 type ,.. 2
7y
V59013-201000 WiRE 1 204 X 100
vZ2+ FT—4H COMP

1427-209-2000-0

1427-209-2100-1

SHIFT ARM COMP.

Jarvp FzxzrvV VvHA— COMP

FRONT CHANGE LEVER COMP.

38

ﬂ



lZ

io. 15

[=]
E.:':H#":T BHEa—-F & =21 B % 8 % fis *
Ref No.| Parts Code Name Q’ty | Standard Remarks ,
PTO v7% zs— .
15-39 1427-216-0020-0 STAY, P.T.O. shifter 1
PTO vos
15-40 1427-216-0010-0 SHIFTER, P.T.O. 1
PTO v7}+ 7—4 COMP
15-41 1427-216-2000-0 P.T.O. SHIFT ARM COMP. 1
PTO vsA— COMP
Ops-42 1427-216-2100-1 P.T.0. LEVER COMP. 1
- Farv H4F
Ol15-43 1427-216-0030- 1 GUIDE, change 1
PTO #2200 w—2
15-44 1427-904-0060-0 MARK 1
IHY Hw
15-45 V20126-080160 BOLT 2 M8 x 16
s.W
15-46 V40116-000800 WASHER, spring 2 M8

i
3
i

39

oy




= T o L R R S

SERVICE MEMO



41

No.16 -3y grs—2x
Fig. 16 REAR TRANSMISSION CASE

AEPK

.Y

\ - . e N :
. Se\{ &, v __ /7 A
YN \ VN
o N\ \
;\://v\c RNt
Y e ¥
Vi




Fraes 4l e

R N LA T

9 — _ .. No.16
SHES| ®Ha—F fh # BB R % % %
1
Ref No.| Parts Code Name Q'ty Standard Remarks
Y%~ 1ovver r—2za
1 1427-201-0020-1. CASE, rear transmission 1
Tovay =22 Aoy
16- 2 1427-201-0030-0 PACKING, rear transmission 1
gxal HKwvt
16- 3 V25226-100360 BOLT, stud 9 M10 X 36
ansy *>v}h
16- 4 V30326-001000 NUT 9 M10
: S.W
16- 5 V40116-001000 WASHER, spring 11 M10
Fiam #HA
16- 6 V41316-001000 WASHER 11 M10
7Y FtA FHA
16- 7 1427-201-0040-0 WASHER, lock 1
axy Hwmvip
l6- 8 V20_126-100350 BOLT 2 M10 X 35
F7 y—x Asnm(L)
16- 9 1427-201-0120-0 METAL, deff-case (L.H.) 1
FI ==K A Fwm(R)
16-10 1427-201-0130-0 METAL, deff-case (R.H.) 1
: FI =2 AFNv va(A)
16-11 1427-201-0140-0 SHIM, deff-case metal (A) AR
F7 = Asyv va(B)
16-12 1427-201-0150-0 SHIM, deff-case metal (B) AR
ajys Kwnp
16-13 1427-201-0170-0 BOLT 8
Fokr
16-14 Vv59013-201800 WIRE 4 20§ X 180
A75 v (M12)
16-15 1427-201-0160-0 CAP, blank 5
PTO v+7)F A5N
¢ Ol6-16 1427-201-0180-1 METAL, P.T.O. shaft 1
ANV Arxv
16-17 1427-201-0190-0 PACKING, metal 1
aNy Krt
16-18 Vv20126-080250 BOLT 6 M8 X25
~{39 ¥~ (B)
16-19 Vv52110-080180 PIN (B) 1 84 x 18
2P 757 v+ (L) OMP -
16-20 1427-201-2002-0 ZP BRACKET L..H.) COMP. 1
2P 73% v} (R) COMP
16-21 1427-201-2102-0 2P BRACKET (RH) COMP. 1
9xai HKw}
16-22 V25126-120250 BOLT, stud 2 Ml12 x25
’ a¥y Kwh
16-23 V20126-120300 BOLT 8 M12 X 30
sS.w .
16-24 V40116-001200 WASHER, spring 10 M12
aky Fo b
V30326-001200 NUT 2 Ml2
Toyva(25X34X48)
1427-201-0090-1 BUSH (25 x 34 x 48) 2
CHy +AT(VI)
V70414-002500 RING, snap (C-type) 2 254
Vad{rt AHA— COMP
1427-201-231-1 JOINT COVER COMP. 1
¥ (8x220)
1427-201-0110-0 PIN (8 x220) 2
Jsawrv $H A
V41316-000800 WASHER 2 M8
7y €r
V50015-250200 PIN, cotter "2 Z.5¢x 20
aA99y I2yF uy fay ~x— vrv .
1301-411-0050-0 PIN, hear 2
S.W
V40116-000800 WASHER, spnng 8 M8
gxal Kb
V25226-100320 BOLT, stud 2 M10 x32
Yyr7 ¥r(#4) ASSY
1402-500-9010-0 LINK PIN (LARGE) ASS'Y 2
: Y7 vy AF—
1414-502-0040-0 STAY, lift-lock 2

42

R T




43

No.17 P.T.0.> + 7 } Bif%
Fig. 17 P.T.0. SHAFT SYSTEM




ey = G - :
| RUES) & a— F A % 8@ | 3 #& i z
. Ref No.| Parts Code Name Q'ty | Standard Remarks.
PTO w7t
17- 1 1427-212-0010-0 | SHAFT, P.T.O. 1
AN v—p
17- 2 V74413-555080 SEAL, oil 1 TC35558
Ay—7
17- 3 1427-212-0030-0 | SLEEVE 1
R.B.B
17- 4 V60011-063050 BEARING, radial ball 1 6305-6
PTO #9>% #%x—(19)
17- 5 1427-211-0040-0 | GEAR, P.T.O. counter {19T) 2
‘ R.B.B :
17- 6 V60011-063040 BEARING, radial ball 1 6304
Ty (20X28%X2)
17- 7 1427-212-6020-0 WASHER (20 X 28 X 2) 1
CHs VAT(V2)
17- 8 V70414-002000 RING, snap (C-type) 1 20
R.B.B
17- 9 V60011-062030 BEARING, radial ball 2 6203
CHy +AT(V2)
17-10 V70414-002500 RING, snap (C-type) 2 25

44



45

No.18 1) v—7 2 XILB%
Fig. 18 REAR AXLE SYSTEM

1
i




z =) . ==l
M&—F &h & BHE B & ] £
Parts Code Name Q'ty | Standard Remarks
YN—= Franmvnovry (L)

142_7-306-0010-1 HOUSING, rear axle {(L.H.) 1
IYX— TF72am8n9Vr7(R)

1427-306-0020-1 HOUSING, rear axle (R.H.) 1

’ Y¥— Foravisxy '

1427-306-0030-0 PACKING, rear axle 2
Xy Kwi

V20126-120500 BOLT 12 Ml2 X 50
Iy Kwtb

V20126-100450 BOLT 4 M10 x 45

: S. W

V4.0116-001200 WASHER, spring 12 Ml2
S.W

V40116~001000 WASHER, spring 4 Ml10

~43y ¥v(B)

V52110-080180 PIN (B) 4 8Xx18

Fv¥ 757(1/4) ;
7955-201-0260-0 PLUG, drain (1/4) 2 a’sh7 B=l4
KAV vVaTt
1427-307-0010-0 SHAFT, wheel 2
~4 57 4% (L) ASSY
1428-317-2000-1 HIGH-LUG TIRE (L.H.) ASS'Y 1
»~497 #4% (R) ASSY
1428-317-2200-1 HIGH-LUG TIRE (R.H.) ASS'Y 1
w4 F54(WDC5JIX14)
1428-317-2100-1 ° l'fRUM, wheel (WDCSJ X 14) 2
437 s4x
V88842-007140 HIGH-LUG TIRE 2 7-14 (»437)
Fa—T )
V88900-007140 * TUBE 2 1-14
FA4X 79%xry 73
V99900-000010 * CAP, tire choke valve 2 A F
KA M HA
.1427-317-0010-1 BOSS, wheel 2
w4V HKRE¥
1427-317-0020-0 PIN, wheel boss 2
EV V.7
1427-317-0030-0 LIP, pin 2
a4y Kwp
V20126-120300 BOLT 12 Milz2X 39
F=t
V30026-001200 NUT 12 Mil2
S.W

V40116-001200 WASHER, spring 12 Ml2

s4 v ¥Xx—(58)

1427-307-0020-0 GEAR (58T), wheel 2

"4 7 (123)
1427-307-0030-0 PIPE (123) 2
»v —p (48
18-23 1427-307-0040-0 §EAL, oil (483 2
R.B.B
V60011-063060 BEARING, radial ball 2 6306
R.B.B :
V60011-062080 BEARING, radial ball 2 6208
CHH +AT(VT)
V70414-003000 RING, snap (C-type) L2 30
CHE MPAT(7F) .
V70514-008000 RING, snap (C-type) 2 80
gxai gfwt: M10 3

V25226-100320 BOLT, stud 2 e

9xay Hwp MI10

V25226-100360 BOLT, stud 2 19%30

S .W __ '

V40116-001000 WASHER, spring 4 Ml10

Fo )
V30026-001000 NUT 4 Mlo

46



47

No. 19 Foo7L 2w XY —RF
Fig. 19 DIFFERENTIAL GEAR SYSTEM




Y

| TEEs

a -
BHa—F & =24 B &% 8 8
. , . L
Ref No.| Parts Code Name Q'ty | Standard
#4mv ¥=2v (11)(R)
19- 1 1427-301-0120-0 PINION, wheel (R.H.) (11) 1
F7 wavd J3vF
19- 2 1427-301-0131-0 CLUTCH, diff-lock 1
R.B.B ’
19- 3 V60011-060100 BEARING, radial ball 1 6010
F7 r—=
19- 4 1427-301-0021-0 DIFF-CASE 1
~{429y ¥ (B)
19- 5 V52110-080160 PIN (B) 1 BX16
I ~{39 ¥>r(B)
19- 6 V52110-080300 PIN (B) 1 8 %30
FJ ¥=A¥ v+7}
19- 7 1427-301-0030-0 SHAFT, diff-pinion 1
: APA b HIF—(32X48X1)
19- 8 1427-301-0070-0 COLLAR, thrust {32 x48 x 1) 2
‘ F7 H4F ®x—(14)
19- 9 1427-301-0060-0 GEAR, diff-side (14) 2
=4y vaZt N
19-10 1427-301-0090-0 HOLDER, pinion shaft 1
F7 ¥=2r(12)
19-11 1427-301-0040-0 PINION, 4iff (127T) 2
¥zt 2%A} 43—
19-12 1427-301-0050-0 COLLAR, pinion thrust 2 RHM14-16 LAREXOH
VY4 ¥x— (42 #a— F1427-020-2000-0
19-13 1427-301-0010-0 GEAR, ring (427T) 1 Order with 14-16
29y KA FHR Ass'y code 1427-020-2000-0
19-14 1427-301-0080-0 WASHER, lock 2
. afsy HKvt
19-15 V20146-080250 BOLT 4 M8 x 25
F o F o (9T)
19-16 V60011-060090 BEARING, radial ball 1 6009
t4nv =4 (11)()
19-17 1427-301-0110-0 PIMION, wheel (L.H.) (11) 1
R.B.B
19-18 V60011-062060 BEARING, radial ball 2 6206
A4v v—n
19-19 V74413-045080 SEAL, oil 2 TC30458
Tvyvx ATIZT(40)
19-20 1427-301-0180-0 SPRING, pressure (40) 1
F7 wvwy vI¥
19-21 1427-301-0140-0 SHIFTER, diff-lock 1
VI8 AF-—
19-22 1427-301-0150-0 STAY, shifter 1
7 OyJ A4
19-23 1427-301-0160-0 EAM: “ditt ek 1
1UVE €Y
19-24 1427-301-0170-0 PIN, slotted 1 5x25 E ¥
Iloll yyy
V72010-040100 0-RING 1 P10A
sS.W
V40116-001000 WASHER, spring 1 M10
Fv b
V30026-001000 NUT 1 M10

48



No. 20 7v —+[if%
Fig. 20 BRAKE SYSTEM

Ads

i

49



a0eTa

No. 20 1

= -
RHES| &1 — ¢ & =4 8 & 8 % =
1
Ref No.[ Parts Code Name Q'ty | Standard Remarks
Jv—4% (L) ASSY
20- 0-1 1427-310-2000-0 BRAKE (L.H.) ASS'Y 1
Jv—% ¥ a— COMP
20- 1 1427-310-2100-0 ° BRAKE SHOE COMP. 2
Fovary ATYrH .
20- 2 1427-310-0010-0 * SPRING, tension 2
Jv—4% #A— COMP
20- 3 1427-310-2200-1 * BRAKE COVER COMP. 1
‘ " Jv—% savy (L) COMP
20- 4 1427-310-2300-1 * BRAKE CAM PIN (L.H.) COMP. 1
R ||ou 977
20- 5 V72010-040180 * O-RING 1 P18
" Fv—% F¥34 COMP
20- 6 1427-310-2400-0 * BRAKE DRUM COMP. 1
CH# +AT(VD)
20- 7 V70414-002200 * RING, snap (C-type) 1 22
CHE VAT(VZ)
20- 8 V70414-002500 * RING, snap (C-type) 1 25
: Fv—%(R) ASSY
20- 0-2 1427-310-2500-0 BRAKE (R.H.) ASS'Y 1
: Jv—% ¥ a—-COMP
20- 9 1427-310-2100-0 * BRAKE SHOE COMP. 2
Fvay ATV
20-10 1427-310-0010-0 | *SPRING, tension 2
B Fv % HA— COMP
20-11 1427-310-2200-1 * BRAKE COVER COMP. 1
Jv—% #Huvy (R) COMP
20-12 1427-310-2700-1 * BRAKE CAM PIN (R.H.) COMP. 1
QU Yy :
20-13 V72010-040180 * O-RING 1 P18
2 _ Fv—% 94 COMP
20-14 1427-310-2400-0 * BRAKE DRUM COMP. 1
‘ CHE VAT(P) .
20-15 V70414-002200 '-Rmé, snap (C-type) 1 22
CHE FAT(VF)
20-16 V70414-002500 RING, snap (C-type) 1 25
Tv—=&HhR—- ARyirv
20-17 1427-310-0020-0 PACKING, brake cover 2
a#y Kwi
20-18 V20126-080200 BOLT 12 M8 x 20
S.W
20-19 V40116-000800 WASHER, spring 12 M8

50



21

No.21 Yo ¥ —o— X% -
Fig. 21 CYLINDER CASE SYSTEM




No.21

(=]} [=] -
RHES &2 —F &n BB % ] =
!
Ref No.| Parts Code Name Q'ty | Standard Remarks
vivy y—=x
0O21- 1 1427-501-0010-1 CASE, cylinder 1
' VIVY F—2 Rukv
21- 2 1427-501-0040-0 PACKING, cylinder case 1
. ' aHy Kwvh :
21- 3 V20126-100400 BOLT 3 M10 x40
afy Hwvt
21- 4 V20126-100450 BOLT 2 M10 X 45
S.Ww
21- 5 V40116-001000 WASHER, spring 9 M10
Fianm FHA
21- 6 V41316-001000 - WASHER 9 MI10
ay F
21- 7 1427-503-0020-0 ROD 1
Yo r 257
21- 8 1427-502-0020-0 CRANK, 1ift 1
i ayf €
21- 9 1427-503-0030-0 PIN, rod 1
= €y} Zv—t(A)
21-10 1427-503-0040-0 PLATE, set (A) 1
4%y} 7v—1(B)
21-11 1427-503-0050-0 PLATE, set (B) 1
Kn b
21-12 V20026-060160 BOLT 2 Méx 16
Ei;l | 54
21-13 1427-503-0010-0 PISTON 1
Roy Fo7 YV»7
21-14 1414-503-0040-0 RING, back-up 1 P50A
lloll yy7
21-15 1414-503-0030-0 QO-RING 1 Ps50A
IIOII 977
21-16 V72111-050550 O-RING 1 G55
i vyvy ~»F
Q21-17 1427-501-0050-1 HEAD, cylinder 1
B g 977
21-18 V72011-040120 O-RING 1 P12
THE Hwmb
21-19 V20126-120350 BOLT 4 Ml12X 35
s. W
21-20 V40116-001200 WASHER, spring 4 Miz2
: 737
21-21 ,1427'501'0060'0 PLUG 1
||oll Dyy
21-22 V72010-040180 O-RING 1 P18
VA 22 -0
21-23 1427-502-0040-0 STOPPER, crank 1 .
aky Fo}t '
21-24 V30326-001000 NUT 2 Ml0

AT

Rt

52

Larka 18




33

No.22 17} 7—4f8f%
Fig. 22 LIFT ARM SYSTEM




No.22

4 = = =
AHES| & - F g m % 8| . B *
!
Y7r vaz b
22-1 1427-502-0010-0 SHAFT, 1lift 1
CHE VAT (VD)
22- 2 V70414-003500 RING, snap (C-type) 1 35
T7v2(30X34%X30) .
22- 3 1427-501-0020-0 BUSH (30X 34 % 30) 1
Ty (35%X39%30)
22- 4 1427-501-0030-0 BUSH (35 X39X 30) 1
. A4V v—n
22- 5 V74213-045060 SEAL, oil 2 VC30456
. Y7+ F7—4u(R) COMP
O22- 6 1427-502-2000-1 LIFT ARM (R.H.) COMP. 1
Y7+ 7-a
- Q22- 17 1427-502-2010-1 ARM, lift 1
4 ChHs +AT(VZ)
22- 8 V70414-003000 RING, snap (C-type) 2 30
. Y7+ F=u ¢r
22- 9 '1427-502-0030-0 - PIN, lift arm 2
Ify Kwp
22-10 1404-502-0130-0 - BOLT 2 M8 X 25
+z}
22-11 V30226-000800 NUT i 2 M8
Yyv7 ¥r(#4) ASSY
22-12 1402-500-9010-0 LINK PIN (LARGE) ASS'Y 4
99 ¥y
22-13 V50015-200180 PIN; cotter 2 2X18
AnvT Y45—r oy §
22-14 1427-502-0050-0 ROD, valve return 1
) FVxA} +»+ COMP
22-15 1407-502-4000-0 ADJUST NUT COMP. 1
aNy Hwh
22-16 Y20126—080180 BOLT 1 M8 Xx18
Tvovy ATYr7(45)
22-17 1338-701-0060-0 SPRING, pressure (45) 1
AWy bV Oy} =97N(B)
22-18 1404-117-0020-0 NIPPLE, throttle rod (B) 1
Fivm FHA
22-19 V41316-000800 WASHER 1 M8
ATY T v
22-20 1414-701-0050-0 PIN, spring 1 4
FiINM FHA
22-21 V41316-000800 WASHER 1 M8 o
Zvova AT7Yr7(45)
22-22 1338-701-0060-0 SPRING, pressure (45) 1 e
FVaxzab F+»} COMP
22-23 1407-502-4000-0 ADJUST NUT COMP. 1 w
aNy Hnmh
22-24 V20126-080180 BOLT 1 M8 x 18 *
; Y»y F9%s} COMP
7 02z-28 1427-201-2200-1 LINK BRACKET COMP. 1
. aHy Kt
22-26 V20126-120250 BOLT 4 Ml2 x 25
S .W :
22-217 V40116-001200 WASHER, spring 4 M1z

54



55

No. 23 h/E/<4 7Btk
Fig. 23 HYDRULIC PIPING SYSTEM

vttt e T e

e PSR




AR I T N G NS BN TR B B KL

No.23

=

1427-503-0080-0

o ay Th
UBBER. cushion

=] 5
&k — F sh M\ 5 8 % fis *
1]
Ref No.| Parts Code Name Q'ty | Standard Remarks
$Ivay J4nmF
23- 1 1427-503-0060-0 FILTER, suction 1
v sy 1R47 COMP
0O23- 2 1428-503-2000-1 SUCT?ON PIPE COMP. 1
el D} 77 ° :
23- 3 V72010-060280 O-RING 2 P28
- uoll y y’ .
23- 4 V72010-040200 O-RING 1 P20
PR
23- 5 V20026-060300 BOLT 4 M6 X 30
S .w .
23- 6 V40116-000600 WASHER, spring 4 Mé
¥v— HK»7 ASSY
23- 7 1427-503-2000-0 - GEAR PUMP ASS'Y 1
i ‘7’)"} A {7 COMP
i O 23- 8 1428-503-2100-1 ‘DELIVERY PIPE COMP. 1
'? ot Y > o
23- 9 V72010-040200 O-RING 1 P20
Hwvh .
23-10 V20026-060300 BOLT 4 M6 x30
S.W
23-11 V40116-000600 WASHER, spring 4 M6
223 Hwt
23-12 1415-505-0140-0 BOLT, connector 1
IIQII"J 77
V72010-040180 O-RING 2 P18
yra—np HKApT ASSY
1427-503-2100-1 CONTROL VALVE ASS'Y 1
aFy Fvaar w7
1427-904-0140-0 MARK 1
I|Oll Dyy
V72011-040120 O-RING 2 P12
afsy #rt
V20126-080550 BOLT 3 M8 %55
’ S.W
V40116-000800 WASHER, spring 3 M8
sy bta—-n viHi— COMP
1427-503-2400-1 CONTROL LEVER COMP. 1
vA— ) 7(30)
1414-117-0040-0 KNOB (30),.lever 1
. 27V T ¥r (W)
V58014-060280 PIN, spring (W-type) 1 6d x 28
Tk
V59013-200700 WIRE 1 20#x 70
RA4T 9537
1427-503-0070-1 CLAMPER, pipe 1
afsy Knvt
V20126-080350 BOLT 1 M8 x 35
S.W
V40116-000800 WASHER, 'spring 1 M8
FivN FHA
V41316-000800 WASHER 1 M8

56



57

No.24 > —tRU 74 —mE
Fig. 24 SEAT AND FENDER SYSTEM

e oo S g . B L S en
RO S N N R

o AR s e MBS L v o



= - No. 24
LR & ~ T " >
[
Parts Code Name Q'ty | Standard Remarks
v~} ASSY
1427-611-2000-1 SEAT ASS'Y 1
v—t (A) COMP
1427-611-2100-1 + SEAT (A) COMP. 1
¥~} (B) COMP :
1427-611-2200-0 + SEAT (B) COMP. 1
Zv—1+} (A)
1421-611-0030-1 * PLATE (A) 1
Hy b
V20026-060200 * BOLT 2 Mé x 20
' . Kb
V20026-060300 *« BOLT- 2 M6 x 30
8. W
V40116-000600 * WASHER, spring 4 Mé
FiIN FHA
V41316-000600 * WASHER 4 Mé
Y=t FI% 5} COMP
1427-611-2300-1 SEAT ERACKET COMP. 1
: AN FvR— 7=2
1427-904-0130-0 MARK 1
¥~ (10Xx188)
1414-632-0070-0 PIN (10 x188) 1
7y ¢y
V50015-200180 PIN, cotter 1 2x18
R"AN¥IY ~¥— ¢
24-12 1305-241-0010-0 PIN, hair for wheel 1
Jyvay oA
24-13 1421-611-0040-0 RUBBER, cushion 2
Koy Tu(A)
24-14 1414-632-0050-0 RUBBER, cushion (A) 2
4NV %4 27(30)
24-15 7954-205-1010-0 CAP, oil (30) 1
axsy Hmh
24-16 V20126-080160 BOLT- 4 M8 x 16
: s.W
24-17 V40116-000800 WASHER, spring 4 Me
Th Ayry
24-18 1427-611-0010-0 PACKING, rubber 1.
. 7 x>~ # (R) COMP .
024-19 1427-606-2100-1 FENDER (R.H.) COMP. 1
Jzv# (L) COMP
024-20 1427-606-2000-1 PENDER (}..H.) COMP. 1
ay) g—7
24-21 1427-904-0151-0 MARK 1
2Py vA— a=)
24-22 1427-904-0120-0 MARK 1
F7 9y) =)
24-23 1427-904-0180-0 MARK 1
F947 3—vev =—%
1427-904-0070-0 MARK 1
ags #w
V20126-120250 BOLT 4 MI12 X25
5.W
V40116-001200 WASHER, spring 4 M1z
F I FHA
V41316-001200 WASHER : 4 Mi12
7—4 vAbt COMP
1427-606-2200-1 ARM REST COMP. 2
Ny #rh
V20126~080160 BOLT 8 M8 x 16
3.W
V40116-000800 WASHER, spring 12 Ms
FivN FHA
V41316-000800 WASHER 12 M8
AT~
1427-606-0010-1 STAY 1
F+ o}
V30026-000800 NUT 8 M8
Foy voln a—2
3796-701-0070-0 MARK 1
: SHP Hwb
V20126-080200 BOLT 4 M8 X 20

58



59

No. 25 FTIRHH
Fig. 25 ELECTRICAL SYSTEM

Pt ,_‘.V,:' 3. v.‘";w e - . oy - B . .
FRIVINC s A o g - DO T U RS

PECTERT TG Pt - )



No. 25

"BEHES

[<] - -
B&HRI—F &h 88 R & fig x
. Ref No. '
. No.| Parts Code Name Q'ty | Standard Remarks
~» ¥ 5r7 ASSY )
25- 0-1 1427-621-2300-0 HEAD LAMP ASS'Y 2
A Sy
25- 1 1427-621-0130-0 LENS 2
vyX Roixrv )
25- 2 1427-621-0140-0 * PACKING, lens 2
) y#—3 COMP
25- 3 1427-621-2400-0 * RETAINER COMP. 2
TIA FRIJV
25- 4 V11116-400140 s SCREW 2 . M4 X 14
>}
25- 5 V30026-000400 « NUT 2 M4
Ry
25- 6 1427-621-0150-0 * BULB 2 12V25/25 .
ST K74
25- 1 1427-621-0160-0 *BODY, lamp 2
Yo+ ASSY
25- 8 1427-621-2500-0 * SOCKET ASS'Y 2
afy vt
25- 9 V20126-080160 BOLT 4 M8 X 16
S . W
25-10 V40116-000800 WASHER, spring 4 M8
’ b
25-11 V30026-000800 NUT 4 M8
. 4 +«Tv—} COMP
Q25-12 1427-602-2200-1 LAMP PLATE COMP. 2
. afsy #wt | .
25-13 V20126-C80160 BOLT 4 M8 X 16
Fivm FHAH
25-14 V41316-000800 WASHER 4 M8
S . W
25-15 V40116-000800 WASHER, spring 4 M8
=
25-16 1427-621-0080-0 HORN 1
Kt
25-17 V20026-060120 BOLT _ 2 Mb X12
. w ’
25-18 V40116-000600 WASHER, spring 2 M6
FzF
25-19 V30026-000600 NUT 2 M6
. AP—9 A4
25-.0 1416-621-0020-0 SWITCH, starter 1
k=2 {2F {vitH
5~ 0-2 1407-600-0520-0 KEY SWITCH SET 1
SR 2o F
25-21 14C7-621-0110-0 SWITCH, starter 1
a'. —
25-22 1407-621-0120-0 * KEY 2
Tova KFy R{yF
25-23 1402-621-0130-0 SWITCH, push buttom 1
ViH— a4 z2F
25-24 1403-621-0130-0 SWITCH, lever 1
) Iyvx A=y}
. 25-25 1403-621-0120-0 UNIT, ﬂa_sher 1
. Kb
25-26 V20026-060180 BOLT 1 M6 x 18
‘v b
25-217 V20026-060250 BOLT 1 Mé X 25
: Fiwm FHA
25-28 V41316-000600 WASHER 2 Meé
S . W
25-29 V40116-000600 WASHER, spring 2 M6
>zt
25-30 V30026-000600 NUT 2 M6
Yova4s AS8SY
25- 0-3 1416-600-0570-0 REFLECTOR ASS'Y 2
Yy2visy
25-31 1416-621-0420-0 ° I{EFLECTOR 2
S . W
25-.32 V40125-000500 * WASHER, spring 2 M5
Fot
25-33 V30025-000500 *NUT 2 M5
N{oy b F7(A) ASSY
25- 0-4 1421-600-0550-0 PILOT LAMP (A) ASS'Y 1
vX
25-34 1419-621-0150-0 * LENS 1 * ®

60



No. 25

(=] B -
SHES aﬂnn:l—l‘ an 7 B % R ® & %
Ref No.| Parts Code Name Q'ty | Standard Remarks
Jove
25-35 1419-621-0160-0 ° WASHER 1
HAY = ¢
25-36 1419-621-0170-0 * GASKET . 1
kv
25-37 1419-621-0180-0 * HOLDER 1
25-38 1403-621-0310-0 <FOLY 1 12V-3W
Y7o b
25-39 1421-621-0100-0 * SOCKET 1
A{ox} 57(B) ASSY
25- 0-5 1427-621-2200-0 PILOT LAMP (B) ASS'Y 1
Ju¥rx
25-40 1419-621-0150-0 LENS 1 F &
Tova
25-41 1419-621-0160-0 * WASHER 1
b EY N
25-42 1419-621-0170-0 * GASKET 1
LS. 4
25-43 1419-621-0180-0 * HOLDEPR 1
Fr%ay
25-44 1403-621-0310-0 * BULB 1 12V-3W
i JT v
25-45 1427-621-0090-0 * SOCKET 1
Aqay}p 2»7(C) ASSY
25- 0-6 1421-600-0570-0 PILOT LAMP (C) ASS'Y 1
vvX .
25-46 1419-621-0150-0 * LENS 1 T &
Tova
25-47 1419-621-0160-0 * WASHER 1
Hzxyr o b
25-48 1419-621-0170-0 * GASKET 1
&nvy
25-49 1419-621-0180-0 * HOLDER 1
Fikay
25-50- 1403-621-0310-0 *BULB 1 12V-3W
Jr v}
25-51 1421-621-0120-0 * SOCKET 1
X774 24 vF
25-52 1427-621-0110-0 SAFETY SWITCH 1
S .W
25-53 V40116-~001600 WASHER, spring 1 Mlé
Zaids b (10X14)
25-54 1427-621-0120-0 GROMMET (10 x14) 1
94vH 7 %st (L) ASSY
25~ 0-7 1427-621-2600-0 WINKER LAMP SET (L.H.) ASS'Y 1
94h 57 4yt (R) ASSY
25- 0-8 1427-621-3100-0 WINKER LAMP SET (R.H.) ASS'Y 1
944 97 ASSY .
25- 0-9 1427-621-2700-0 * WINKER LAMP ASS'Y 2
vvX
25-55 1427-621-0170-0 * *LENS 4
Ry
25-56 1427-621-0180-0 * *BULB 2 12V-3w
K¥ 4 ASSY
25-57 1427-621-2800_-0 * *BODY ASS'Y 2
D4 h 257 ASSY
25-58 1427-621-2900-0 °* WINKER CLAMP ASS'Y 2
I94% ~—32A(Ml)
25-59 1427-621-0210-0 HARNESS, wire (No 1) 1
T4x% r—42z 2)
25-60 1427-621-_0220-0 HARNESS, wu-e (No 2) 1
DAY _n—3 R M(\
25-61 1427-621-0230-0 HARNESS wire (No. 3) 1
TJA4XY n—3FA(Nad)
25-62 1427-621-0240-0 HARNESS, wire (No 4) 1
TAX »n—z=a
25-63 1427-621-0250-0 HARNESS, vln.re (No 5) 1
N=RRA JIr7T
25-64 - 1421-621-0360-0 CLAMP, harness 10
T4X A¥x T Rrf
25-65 1337-402-0010-0 BAND, wire retainer 1
A4y n—d2 2FIYT(vF)
25-66 3737-172-0090-0 CLAMP (LOWER), main harness 2
#"a
25-67 V20026-060160 BOLT 2 M6 X 16

61




R B KT AR TS

’ . No. 25
- RHES| L85 3— F () B % 8 g e
.. Ref No.| Parts Code Name Q'ty | Standard Remarks
4 P ’
25-68 V30026-000600 NUT 2 Mé
a s.Ww
25-69 V40116-000600 WASHER, spring 2 Méb

62



o=

isg symy

T I Y

) Lsctrsan

No.26 TA¥Y)Y ¥ 5A4Y¥YIF4h
Fig. 26 WIRING DIAGRAM

@ g sofx 12°1g
“ ¥ LELL:] AM
D@ w o e,
| 1Y
M Loag |veiis Javay 5 N
nep 2#9Rd boyng WL 44— - M 0
{e-T 4 g LULT M
rALLL & 61 I3 e n » —ﬂo 101042099
o) r (05 | |7 Ao [Nj— & — 1+
x 0¢ R Pg | p .
al |¢ Wrrow e
| LLLT 8 G
& K
X o IRLLY F
' (2] N o
ang ,lﬁb/ .1uu= we] 10 Lazeg
ol ._%._n ) mo[P & A . QnTy .m.. 3 A
u Foe ¥ H aofj2A “ hu. [ad'!
£ 2oRA davy a3 8 MOl A ] * ®L 5
) rd ¥ PR R R VA -
R AL L Y I o
L Kl QRUAS 0D
oy poH T e M| haytaopn DAL R 7
X 3
uag £y sonng B0g & F
$erx—%lcgwa—yw T JUTH 1949 Mﬁ
c “. MM i h]
M Y i
EE]
L [id ]

woek P¥E A i

e hajeg
LA e TR

nRuUng
4—6x -

¥

(M) L7264 -~

]

63



e T T U

s .
Het

SERVICE MEMO







No. 27

=1 =) . -
RHES| 58K a3 — T A 8 ¥ 3 i -] x
[
Ref No. Parts Code Name Q'ty | Standard Remarks
K272 A3 (19)
27- 1 1427-906-0010-0 SPANNER, box (19) 1
AHA veF 45°
27- 2 1401-906-0050-0 WRENCH 1 e
7I1%
27- 3 V93615-001500 PLIERS 1 150
792 AveUy
27- 4 V94515-061000 DRIVER 1 No.2 #i@#
Avaoy
27- 5 V94115-061000 DRIVER 1 © eS0e
- Ay B
27- 6 V92055-080100 SPANNER 1 8X10
. . ARP
37- 7 V92055-120140 SPANNER 1 12 X 14
28 F
27- 8 V92055-130170 SPANNER 1 13x17
AR
27- 9 V92055-190220 SPANNER 1 19 x22
7Y—2 Rr7
27-10 V99000-000020 PUMP, grease 1 GP-52
7794y #200
27-11 3750-412-0030-0 OILER 1 i
Vang ¢
27-12 1427-906-0020-0 FUNNEL 1
. vy e
27-13 3560-702-0010-0 BAG, tool 1
nyzs
27-14 1427-621-0150-0 BULB 1 12V 25/25
. RNvF
TS 1427-621-0180-0 BULB 1 12V-20W L)
bt For repair
27-16 1411-621-0050-0 FUSE 2 sa
TY¥ vav{v
27-17 1403-906-0010-0 CASE . 1

66



B L T ey

No.28 XV —KAf P XF LA
Fig. 28 THREE POINT SYSTEM

67



No. 28

[=] [=] - =
RHES B &3 - K T =4 8 s3] -4 x
I .
Ref No.| Parts Code Name Q’ty | Standard Remarks
. 3P Y7 ASSY
028- 0-1 1427-511-0000-1 THREE POINT LINK ASS'Y 1 r
: .99~ Urs COMP
Ops- 1 1427-511-2000-1 LOWER LINK COMP. 2 T
Y»7 vr(#4) ASSY
28- 2 1402-500-9010-0 * LINK PIN (LARGE) ASS'Y 6 o
ay— Yy ¢
28- 3 1427-511-0060-0 °® PIN, lower link 1 e
v b Zv—}
QORs- 4 1427-511-0070-1 * PLATE, set 1 =4
HKmh
28- 5 V20026-060200 * BOLT 1 M6 X 20 tr
s.w
28- 6 V40116-000600 * WASHER, spring 1 M6 *
FiwN HFHA
28- 7 V41316-000600 ®* WASHER 1 Mé fr
Vayw )N
Oz28- 8 1427-511-0020-1 ¢* SHACKLE 4 *
¥ (10x32)
28- 9 1427-511-0010-0 ¢ PIN (10 x32) 4 ¥
: 7Y v~
28-10 V50015-250200 * PIN, cotter 4 2.5%X 20 e
Fz24 Fzr(R) COMP '
28-11 1427-511-2200-0 * CHECK CHAIN (R.H.) COMP. 2 =
. 2% K27m(12) COMP
Q28-12 1427-511-2300-1 TURN BUCKLE (12) COMP. 2 e
Fu}
28-13 V30226-001200 *NUT 2 Ml12 (3®) *
Fxzw2 Fxv (L) COMP
28-14 1427-511-2100-0 * CHECK CHAIN (L.H.) COMP 2 *
. Fzv' kwg COMP
028-15 1427-511-2400-1 * CHAIN HOLDER COMP. 2 e
Y7F oy (L) COMP
028-16 1427-511-2700-1 * LIFT ROD (L.H.) COMP. 1 e
J7b wmyy ¥r ASSY
28-17 1404-500-9050-0 ®* LIFT ROD PIN ASS'Y 3 %
A¥J Kray ~x— pv
28-18 1305-931-0030-0 * PIN, hair 3 B
9F7Y¥y Fxzr COMP
28-19 1427-511-3100-0 °* LOWER LINK CHAIN COMP. 2 ¥
aNy Hwv}h
28-20 V20126-080300 * BOLT 2 M8 X30 ¥
. ’ S.W.
28-21 V40116-000800 * WASHER, spring 2 M8 <
>z b
28-22 V30026-000800 ° NUT 2 M8 e
Y2t mw» F(R) COMP
28-23 1427-511-2900-1 ¢ LIFT ROD (R.H.) COMP. 1 e
¥ (16X44)
28-24 1427-511-0050-0 * PIN (16 x44) 2 *
Fivm FHA .
2B-25 V41316-001600 °* WASHER 2 Mlé6 e
: 7Y v
28-26 V50015-400250 ¢ PIN, cotter 2 4 %25 *
97 3# v} (16) COMP
28-27 1427-511-2800-0 * LOCK NUT (16) COMP. 1 e
FPxR} nripwnm
Or8-28 1427-511-0040-1 * HANDLE, adjust 1 e
AT7YrT Kr (W)
28-29 V58014-050300 * PIN, spring (W-type) 1 5x30 g
. J&=7
28-30 1427-511-2730-0 * FORK 1 *
TFOxA} 2 Y a—
028-31 1427-511-00_30-1 ¢ SCREW, adjust 1 *
T3y 7x—2 COMP .
Oes-32 1427-511-3000-1 ® BRACKET FORK COMP. 2 e
b7 Y>»2(L) COMP
0.28-33 1427-511-2500-1 * TOP LINK (L.H.) COMP. 1 e
. F—¥ HKwvI2nm¥ COMP
Q28-34 1416-511-5000-2 * TURN BUCKLE COMP. 1 .
Vo7 Y¥s w@ss Fub COMP
28-35 1402-511-6000-0 * TOP LINK LOCK NUT COMP. 1 e
b7 Y2 (R) COMP
28-36 1427-511-2600-0 * TOP LINK (R.H.) COMP. 1 &
Yo7 Wy pr(Pr) ASSY
28-37 1402~500-9040-0 * TOP LINK PIN (SHORT) AsS'Y 2 %

68



69

No.29 FL—5StkvyF
Fig. 29 TRAILER HITCH




No. 29

RHES

=2 . - N
Baa—F & % IS £
, .
Ref No.| Parts Code Name Q'ty | Standard Remarks
: tv=3 e»% ASSY '
029- 0-1 1427-921-0000-1 TRAILER HITCH ASS'Y 1 *
. tV—5 es# COMP :
029- 1 1427-921-2000-1 TRAILER HITCH COMP. 1 *
) ¥ (22X214) COMP '
29- 2 1427-921-2100-0 ° PIN (22 x214) COMP. 1 *
227NV ~§ ¥
29- 3 1341-906-0010-0 * PIN, hair 2 %
Pv—35 ¥
29- 4 1402-921-0010-0 * PIN, trailer 1 %
) Y>»27 ¥x(#4) ASSY
29- 5 1402-502-0110-0 * LINK PIN (LARGE) ASS'Y 1 e
¥ (19X214) COMP
29- 6 1427-921-2200-0 * PIN (19 x 214) COMP. 1 *
bv—2 EvF ASSY
029- 0-2 1427-926-0000-1 TRAILER HITCH ASS'Y 1 %
b =~5 ErF COMP
029- 7 1427-921-2000-1 * TRAILER HITCH COMP. 1 e
¥ (22X214) COMP
29- 8 1427-921-2100-0 * PIN (22 x214) COMP. 1 %
229NV ~x Yr
29- 9 1341-906-0010-0 * PIN, hair 2 #
fbv=3 ¢~
29-10 1402-921-0010-0 * PIN, trailer 1 *
Yy ¥r(F4) ASSY
29-11 1402-502-0110-0 * LINK PIN (LARGE) ASS'Y 1 *
¥ (50) COMP
29-12 1427-926-2000-0 ¢ PIN (50) COMP. 2 %
FIINVN FHA -
29-13 V41316-001800 * WASHER 2 Mi18 e
S.W
29-14 V40116-001800 * WASHER, spring 2 M18 %
b
29-15 V30026-001800 *NUT 2 M18 *




71

No. 30 7oy P72 XNLMER
Fig. 30 FRONT AXLE SYSTEM

Y




—— , No. 30
SHES %3~ F AR =4 8 %| b3 ] *
1]
Ref No.| Parts Code Name Q'ty | Standard Remarks
o - Juart FraRAm COMP
O30-1 1427-401-2000-1 FRONT AXLE COMP. 1
¥r9 ¥y} COMP
30- 2 1427-431-2000-0 CENTER PIVOT COMP., -1
1A% FHa
30- 3 V41116-002000 WASHER 2 Mz0
IIOII 977'
30- 4 V72010-040200 O-RING 2 P2o
. 77:‘/:(20)(24)(30)
30- 5 1427-401-0010-0 BUSH (20 x24 x 30) 2
T7vvx(13x32x3)
30- 6 1427-431-0030-0 WASHER (13 32 X 3) 1
VYR Fybh(Fq)
30- 7 V32116-001200 NUT, slotted 1 Mlz
9y e
30- 8 V50015-300250 PIN, cotter 1 3x25
FrINM RT7YFM(L) COMP
O 30- 9 1427-403-2000-1 KNUCKLE SPINDLE (L.H.) COMP. 1
P=5Y Vo7 vaTb x—
30-10 1326-708-0050-0 KEY, top shaft 1
A4V v—pn
30-11 V74413-448080 SEAL, oil 2 TC34488
] #I7—(25X42x4)
30-12 1419-403-0010-0 COLLAR (25x 42 x 4) 2
T.B.B
30-13 1414-403-0040-0 BEARING, thrust ball 2 27TAGS801
X Tyva(25X29%30)
30-14 1411-401-0010-0 BUSH (25 x 29 x 30) 4
- . ngu !)-/7
30-15 V72010-060250 O-RING 2 P25
F392 7—4 Y
0 30-16 1427-403-0010-1 ARM, drag 1
: ayy gy
30-17 V20126-100550 BOLT 1 M10 x 55
S.w
30-18 V40116-001000 WASHER, spring 1 M10
. toFr ' i
30-19 V30026-001000 NUT . 1 Mlo
FrINM A¥YFM(R) COMP
O30-20 1427-403-2100-1 KNUCKLE SPINDLE (R.H.) COMP. 1
A FN A=
030-21 1414-403-0030-1 COVER, spindle : 1
. aks #Kwi
30-22 V20126-120200 BOLT 1 Ml12 x 20
‘S . W
30-23 V40126-001200 WASHER, spring 1 Ml2
© 348y ¥ xy P (R) ASSY
30- 0-1 1427-433-2500-0 TIE ROD END (R.H.) ASS'Y 1
. F48y ¥ x>y (R)
30-24 1427-433-0260-0 * END (R.H.), tie rod 1
P& B R —-
30-25 1427-433-0250-0 * COVER, Qust 1
FYVY=—a2 =7
30-26 1404-402-0050-0 * NIPPLE, grease 1 S-1/4"
8. W
30-27 V40116-001000 * WASHER, spring 1 Mlo0
: LSYE Fu b (F4) :
30-28 V32126-001000 * NUT, slotted : 1 M10
. 7y v
30-29 V50015-250250 * PIN, cotter 1 2.5x25
40 F =¥ §F(L) ASSY’
30- 0-2 1427-433-2400-0 TIE ROD END (L.H.) ASS'Y 1
2495 ¥ 2§ (L)
30-30 1427-433-0240-0 " END (L.H.), tie rod 1
T2 A~
30-31 1427-433-0250-0 * COVER, dust 1
TY)—2 =y7p ] .
30-32 1404-402-0050-0 * NIPPLE, grease 1 S-1/4"
s.W
30-33 V40116-001000 * WASHER, spring 1 M10
ITI% Fyb(F4)
30-34 V32126-001000 * NUT, slotted 1 M10
7Yy Er g
30-35 V50015-250250 °* PIN, cotter 1 2.5x%25
ThtewF Jv—n #35-~
30-36 1325-930-1050-0 COLLAR l 2 J

72



No. 30

=2 [=] -
RHES| &K — F G , LG~ G- T - s z
Ref No.| Parts Code Name Q’ty | Standard Remarks
Foh(eFY A9) M12
30-37 1427-433-0230-0 NUT (anticlock wise) 1 Pe1.5(3m)
54 wo¥ T
030-38 1427-403-0020-1 ROD, tie 1
: >zt
30-39 1427-433-0220-0 NUT 1 1::12 D
TYVY=—R =9 TN
30-40 V76140-000000 NIPPLE, grease 1 A-PT1/8
Y- =u TN
30-41 V76340-000000 NIPPLE, grease 2 B-PT1/8

73



SERVICE MEMO

............................



No. 31 7o bk4—ILRAfk
Fig. 31 FRONT WHEEL SYSTEM

M_MR_

75



No.31

[=] [=] P’
RHES| & a3 —F fh =4 B & | & =z
Ref No.| Parts Code Name Q'ty | Standard Remarks

7Y} $4% ASSY
O 31- 0-1 1428-411-2000-1 FRONT TIRE ASS'Y 2
zart #4%x
31- 1 V88812-400090 * TIRE, front 2 4.00-9-2PR
Fa—g
31- 2 V88900-400090 * TUBE 2 4.00-9
4% s9%~r 7
31- 3 V99900-000010 * CAP, air valve 2 A
fANV FS34(DC30ODX9)
O31- 4 1428-411-2100-1 * DRUM (DC300D X 9), wheel 2
aHy #wt
31- 5 V20126-120250 BOLT 8 M1z x25
S.w
31- 6 V40126-001200 WASHER, spring 8 Ml2
tAV Fxv7
31- 7 1411-411-0020-2 CAP, wheel 2
Kb
31- 8 V20026-060120 BOLT 6 M6 x 12
S.W
31- 9 V40116-000600 WASHER, spring 6 M6
AR #4
31-10 1411-411-0030-0 PACKING 2
7Y e
31-11 V50015-300250 PIN, cotter 2 3 X25
LUVE Fo b (F4)
31-12 V32116-001200 NUT, slotted 2 Mil2
TheoF Jv—i H5—
31-13 1325-930-1050-0 COLLAR 2
R.B.B
31-14 V60011-062040 BEARING. radial ball 2 6204
Zavt k4nrv #Ha
O31-15 1412-411-0010-1 BOSS, front wheel 2
R-B.B
31-16 V60011-062050 BEARING, radial ball 2 6205
VIYR v—nm
31-17 1407-403-0020-0 SEAL 2

76






BMMS 1E68 R

#MTX1000F® /<= U X }

B oM R # B 2B &R &

HERBPEEXEEE2 -1 -3
Ik 5T & T S S i

Ds.te of lssue: Jun 1976
ISEKI TX1000F PARTS LIST

ISEKI AGRICULTURAL MACHINERY MFG.CO.,LTD

2-1-3 Nihonbashi, Chuo—ku, Tokyo




=






R N

REARmMERE LY 5 —

s
e teis

HEAREE S

¥ % K 3 T103

LM EXE  T060

B R L X E T80

EE AR XE TI03

¥ L BEXE T530

EEPNELE  T799-26
T861-41

T ERHmER L — T068
lismaEsEt 5—

RREaERE L7 — T125
RILFEGERL> 7= T790

ERRHEM > 75— T068

il & 7 &
AR M
K BR H i

Pl 4 &

CRR AR R

5 — T989-24
> 5 — F125
> ¥ — F530
> ¥ — T799-26
> 5 — F861-41

T989-24

T861-41

HEHPREXEATE2—-1-3

FLIRm P RXAL 4 &76 —1—1

amdR3—2—1

HEE P RR E ARG 2 — 1 — 3

RIEH R ¢ B 1 —25
A & AHI700
A AR RAT3257

= BIRH 5 % K12~ 5
HBMTEMHL— 2
RS 66 (X K T AR AT 536
R FERT 7 — 5

§E 7 LET3257

ERIRM5 £%12—5
BETTEEL -2
RORENE 5 XK TCAR SR AT 484
KIRHEX EEH 1 —25
12 UL i % AKHT 700

REA M RHT3257

TEL

. TEL

TEL
TEL
TEL
TEL
TEL

TEL
TEL
TEL
TEL
TEL

TEL
TEL
TEL
TEL
TEL
TEL

03(271)1271

011(231)3640

0222(25)5931
03(271)1271 -
06(343)0374

0899(78)1211

0963(55)4131

01262(2)3664
02231(2) 2147
03(609)0311
0899(41)9111
0963(22)3301

01262(2)2664
02231(2)2147
03(609)0156
06(343)0374
0899(78)1211
0963(56)3109

ISEKI Agricultural Machinery Mfg.Co.,Ltd.









